SiQUSA’ LZ1388

INDUSTRIAL SEWING MACHINE

FHRAEHEEAE
INSTRUCTION AND PARTS LIST

E-’

! -
SiRUBA'

74° S AR/ ERLE]
C€ &‘ KAULINR |\7/|:FG. CO.UTD.



INSTRUCTION MANUAL {$F35%84

CAUTION BEFORE OPERATIOIN AND THE IMPORTANT SAFETY INSTRUCTIONS

Pagel  grmmmpemresn
2 SETTING UP THE SEWING MACHINE
Fage SEamZ2
LUBRICATION
e 3 o
4 ATTACHING THE BELT COVER
Fage RTphE BRI
2 5 WINDING THE BOBBIN THREAD
nge R OIBETT 5
5 5 SPECIFICATIONS OF ZIGZAG FOR STANDARD,2-STEP,3-STEP & FAGOTING
e 225ADITEE  STHADITHS - 4SEDITRE R BIBHERINBARAS
7 FAGOTING HIGH SPEED ZIG-ZAG INDUSTRIAL SEWING MACHINE
Fage BB R A S T 262404
THREADING THE MACHINE HEAD
IR 0E=2 Yubin
n 8 ADJUSTING THE THREAD TENSION
“age SR NNBETSE
9 INSERTING THE BOBBIN CASE AND THE BOBBIN
Fage BINNZEETSE
10 ATTACHING AND REMOVING THE HOOK
Fage HERS B 22 5 BRI
11 ADJUSTING THE NEEDLE-TO-HOOK TIMING AND THE NEEDLE GUARD
Fage SHAIIERR B S U REHRM B
2 12 ADJUSTING THE AMOUNT OF OIL IN THE HOOK
ge HEEhE R
INSERTING THE NEEDLE
MS TS5
13 ADJUSTING HEIGHT OF THE NEEDLE BAR
Pge o stiegEmm
14 HEIGHT AND INCLINATION OF THE FEED DOG
Fage RTENSERIENE
n 15 ADJUSTING THE ZIGZAG WIDTH
uge SHESIEE MR
ADJUSTING THE PRESSURE OF THE PRESSER FOOT
BWEBHOEE
ADJUSTING THE HEIGHT OF THE PRESSER BAR
BHieSEmnRE
16 ADJUSTING THE MICRO-LIFTING MECHANISM OF THE PRESSER FOOT
fuge L0 gpwe T REE
ADJUSTING THE STITCH LENGTH
RHEEENHEE
17 ADJUSTING THE REVERSE FEEDING STITCH
Fage FSBRTRHREE




CAUTION BEFORE OPERATIOIN AND THE IMPORTANT SAFETY INSTRUCTIONS

RMFRIRARERLZEFIR

» Read all the instructions before you use the machine.
» Observe the basic safety measures whenever you use the machine.
* Please keep this Instruction Manual so that you may read it at anytime when necessary.

» To avoid possible personal injury due to abrupt start of the machine, please turn off the power while machine is under maintenance or
installation operation check to be sure that the motor has totally stopped rotating in prior.

1. All safety devices must be in position when the machine is ready for work or in operation. The operation without the specified safety devices
is not allowed.

2. This machine shall be operated by appropriately-trained operators.

3. To prevent accidents caused by electric shock, never open the control box cover or touch the components inside the control box while the
power switch is ON.

. To avoid personal injuries, never operate the machine with any of the belt cover, finger guard, eye guard or safety devices removed.
. Never bring your fingers, hair or clothes close to or place anything on the handwheel, V-belt or motor while the machine is running.

. Never bring your fingers under or near the needle when the power switch is turned ON or while the machine is running.

. Never bring your fingers into the needle bar cover while the machine is running.

. Be careful not to allow your fingers to be caught when tilting or re-setting of the machine is performed.

. To prevent accidents caused by abrupt start of the sewing machine, turn OFF the power switch when the machine is tilted or the belt cover
and the V-belt are removed.

10. To prevent accidents caused by electric shock, do not operate the machine with the ground wire removed.

11. The motor does not produce the noise while the machine is stopped. To prevent accidents caused by abrupt start of the sewing machine, be
sure to turn OFF the power switch when you stop the machine.

12. Repair, remodeling and adjustment works must only be done by appropriately trained technicians or specially skilled personnel. Only spare
parts designated by our company can be used for repairs.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as an air cylinder, the air compressor
has to be detached from the machine and the compressed air supply has to be cut off. Existing residual air pressure after disconnecting the
air compressor from the machine has to be expelled.

14. An appropriate power plug has to be attached to the machine by electric technicians. Power plug has to be connected to a grounded
receptacle.

15. The machine is only allowed to be used for the purpose intended. Other used are not allowed.

16. For the following, turn off the power switch or disconnect the power plug of the machine from the receptacle.

A) For threading needle, looper, spreader etc. and replacing bobbin.

B) For replacing parts of needle, presser foot, throat plate, looper, spreader, feed dog, needle guard, folder, cloth guide etc.
C) When leaving the working place or when the working place is unattended.

D) When using clutch motors without applying brake, it has to be waited until the motor stopped totally.

17. Remodel or modify the machine in accordance with the safety rules/standards while taking all the effective safety measures.
Our company assumes no responsibility for damage caused by remodeling or modification of the machine.

© 00 N O Obh

—_— e~ o~ o~

* ERLEN R > SBRBENMERRIBSNNATEIENXT

s BSERIERRBELERE - LURRESIREHER -

o {BARLLREINIE - WRESTIU TATLEENEALZ M - LIERASZE -

* BIMIERABEREMAS S © (HOUMBRLENER - FHUERER - ERFTEEEE CEERBET -

1. ERIESASEENFD - FTENZERERLZEIIRENNTE °
2. RS IR RS2 RIS E BRI F A SIRIRLF -
3. RIMILBEM/ESH » FABREIHEROARET @ IHERBEURBEERBANSH -
4. FABEH T FEHERSZERENIREBHEI
5. REUGERD - FARIETIE - B - KIRGIRE - B ANEEY BB L -
6. IJHBRGLURRENEE D - BEARICTIEMENEETHIMTT -
7. EIECER P E NI T IEREIPHRAENEN -
8. MEHUIIRIED - [eRS R b - FEPFREAZICFFaes -
9. MERENEIRDRRMIE - BT REREF -
10. BT BOILZRABEEIEMAS Y - AR NSRS - BEEHBEEER -
1. BIRELLRREIEHES - R RARNBIEMRNSHN - FEESR -
12. BRIENMENZE - oGS - AREBOZBEPFNIRORMASNERIET -
13. 1Z12 - REBHMTR - RIISEBERNEMAE - BUBPIEGERIERIREEET - IERBRIEERE - BRIEEEESR
14. BRIGEEFEEERZFIANBOARLZE - ERGELV/RDEETENIBEL -
15. RERUIIE ERE AN BUIDBERBERER -
16. SFETIIERNT - BLENRHSEIRFER - IR TEIRIRIEEA -
(A) #5281 ~ B35t - DEESSZIRTB BRI - (B) BIREEt - B - #14% - EEf - DRSS - B7hes - Eifss - X2 - hEQHFT -
(C) TIFBATEANBER LIFIEAES - (D) ERMSHER @ FEEHERTZEILZRBET -
17. {IEEEONE - #ERHESLERT - TRINERNLEEHE -
SN WM EROCCENEE - ARTRAEE -

o



SETTING UP THE SEWING MACHINE

PEMEYZ SR

(1) Attaching the oil pan

Hammer the nails ® on the two support rubber seats @ of the machine head on operators' side A of the protruding section

of the table, and fix the two cushion seats ® of the machine head on hinging side B with rubber adhesive agent. Now, put
the oil pan @ on the cushions.

(2) Attaching the hinge

Fit the hinge @ in the hole in the bed and engage it with the rubber hinge @ of the table. Put the machine head down on the
cushions located at the four corners.

(1) BENLE

FRIRE] @RI A BU2{BERSMRB S OS] SOVBHED - AAERREETEE MR B fI2(ERENBRES - Rig
IDHEOM LR -

(2) REEBVRE
EREONBEHSLL - WESTIGB LS - LRI EI AR - -

225mmT 18.5 mm

LJE




LUBRICATION

hosd

(1) Fill the oil pan with High Quality Lubricant up to the level of "HIGH" mark A.
(2) Add the oil as soon as the oil level comes down to "LOW" mark B or lower.

(3) Run the sewing machine after the lubrication. As long as the machine is lubricated normally, the oil splash is seen through
the oil sight window.®

(4) The amount of the oil splash has no connection with the oil amount in the oil pan. So, do not worry about the amount of the
oil splash.

(5) Put foamed polyurethane pad @ in the oil pan. When replacing the oil, squeeze the sponge and remove dust accumulated in
the oil pan.

CAUTION : Before operating a newly installed machine or a machine which has not been used for a relatively long period of
time, let the machine run idle for approximately ten minutes at 3,000 to 3,500 rpm.

(1) BSHEZBIIAZSBRE - DIRHIGHIREC A BILUE -
(2) WRBEEFZILOWIRES B LIRS - s5BZIS B0 ©
(3) IDBR EEHENE - BB ERGEES R HE B HEED -
(4) BHBBEXNNRBENZDERS - RILARRL -

(5) BILLBRROMEBIED - PHRENHIBES - FRFRENRREEEEENSEH -

AR - ERFTRE RN BB - $5E1TH0103383,000~3,500rpmE) 22 E:EE -




ATTACHING THE BELT COVER

RHRhESMZ R

(1) Securely attach two belt cover studs @ to the screw holes in the machine arm.

(2) Put setscrews © in hole A of belt cover ® and section B , and fix them with setscrew washers @ .

(3) Attach belt cover A ® to the machine arm from the slanted rear side so that it covers the belt.

(4) Fix setscrews © to the screw holes in the machine arm, and washers © and setscrews ® to the belt cover supports.

(5) Insert belt cover B asm. @ from the rear of belt cover A ® and fix it at the position where rubber section C of belt cover B
asm. @ lightly comes in contact with the belt cover A. At this time, attach the belt cover B asm. at the position where the right
and left sides are equal in terms of the long hole of the table with wood screw ® and washer ©.

(1) B ESHIMRSHT OF IR IR B ZRBVIRMSL L -

(2) BEERHO BRI ZHEEAGHS, AT BB ARABEERMBA OBEE -

3) AR HEEA® - ERIIBRHLEEIMEL -

(4) EEER O BEEENRMIE - ABRILRFH ONBERMOBER K HESSHT -
()

5) ILFHEEBEHEBONNLHESABTRTTBA » EHEEBERIFOIZBEL C RERBEUEBEL - g » 18
RIZHHO ~ BHOZRIMESRIANTOIIFOINE -




WINDING THE BOBBIN THREAD

[EiRBVIBIETD R

(1) Insert the bobbin deep into the bobbin winder spindle ® until it will go no further.

(2) Pass the bobbin thread pulled out from the spool rested on the right side of the thread stand following the order as shown in
the figure on the left. Then, wind the end of the bobbin thread on the bobbin several times.

(3) Press the bobbin winder trip latch ® in the direction of A and start the sewing machine. The bobbin rotates in the direction of
C and the bobbin thread is wound up. The bobbin winder spindle © will automatically stop as soon as the winding is finished.

(4) Remove the bobbin and cut the bobbin thread with the thread cut retainer ©.

(5) To adjust the winding amount of the bobbin thread, loosen the setscrew @ and move the bobbin winder trip latch @ to the
direction A or B. Then, tighten the setscrew @.

To the direction A : Decrease
To the direction B : Increase

(6) In case that the bobbin thread is not wound evenly on the bobbin, loosen the nut @ and turn the bobbin thread tension to
adjust the height of the thread tension disk @.

. It is the standard that the center of the bobbin is as high as the center of the thread tension disk.

. Move the position of the thread tension disk ® to the direction A as shown in the figure on the left when the winding amount
of the bobbin thread on the lower part of the bobbin is excessive and to the direction B as shown in the figure on the left
when the winding amount of the bobbin thread on the upper part of the bobbin is excessive.

After the adjustment, tighten the nut @.
(7) Turn the thread tension nut © to adjust the tension of the bobbin thread winder.

(8) In case of using the decorative thread for the bobbin thread, it is likely to be difficult to wind the bobbin thread as the
decorative thread comes off the thread tension disk @. In this case, this problem will be improved by passing the bobbin
thread two times through the thread tension guide @ or passing the bobbin thread once through the bobbin thread tension
rod (asm.) and again passing the bobbin thread through the bobbin thread tension rod (asm.) after passing the bobbin thread
through the thread tension disk @.

(1) 1B RIS OMSEHE -

(2) IBRRERNBRNB TSR  LTERERID TBEYE -

(3) IBBIRAITOREIATSE - BB - WOACHOEED - FRBIRILL - BREREsRImessEL -

(4) U210 » FUDRIRIFIRO RS -

(5) BEEGBEER  BEEETRN0  LBRHISOBHIEASBNBSN » ALEEETERHO -
AT - 81D
B : #3

(6) MR TETERIE - HEIREO - BHBHENSR  BUSENRONSE -

* BRI NI — R RIS -
TR WEBASE -
2155 - WBHBHOEEIEREROMNIE -
BEE  CETRGOME -

(7) BEEGBEENS BN NRTOETER -

(8) RTINS - BUERERBRIEIRORE B
SO - 565 » IDRIEBRENENR0 LB  UE
BIRENRIES) LT - BIRENRe - BRSBEB
SIRDIL(BB) KA -




SPECIFICATIONS OF ZIGZAG FOR STANDARD,2-STEP,3-STEP & FAGOTING

2750hITHE - SREEBHTHE - ARGHDITHE R FIBHEIRIMBYIRAS

(—) SPECIFICATONS

Model LZ1388-0 LZ1388-1 LZ1388-3 LZ1388-5/140L, LZ1388-5/140M LZ1388-6

Type of zigzag Standard zigzag Wide-width zigzag | 2-step zigzag Fagoting Fagoting 3-step zigzag

eh degrem AT ANA VA KKK =2 JAVAVA

Max. sewing speed 5,000 rpm 5,000 rpm 5,000 rpm 4,000 rpm 4,000 rpm 5,000 rpm

Max. Needle throw 5mm 10 mm (Standard 8 at| 10 mm (Standard 8 at | 8 mm (Standard 6 at | 8 mm (Standard 6 at | 10 mm (Standard 8 at
the time of delivery) the time of delivery) the time of delivery) the time of delivery) the time of delivery)

Max. Feeding amount 2.5mm 2.5 mm 2mm 2.2 mm 2.2mm 2 mm

Needle SCHMETZ 134 SUK, 438: #65 to #90, ORGAN DPx5: #9 to #16

Lift of the presser foot By the hand lifter 5.5 mm, by the knee lifter 10 mm

Lubrication oil High Quality Lubricant

Remarks :

(1) Type and max. sewing speed depending on zigzag width conform to Table 1
(2) Standard zigzag exceeding zigzag width of 6 mm or more and 3-step zigzag Exceeding needle throw of 8 mm or more conform to Table 1.
(3) Lift of the presser foot for LZ1388-1 is available for customer-made size: by the hand lifter 15 mm, by the knee lifter 15 mm

(—) 118
Lillay LZ1388-0 LZ1388-1 LZ1388-3 LZ1388-5/140L, LZ1388-5/140M LZ1388-6
fie3 Tk 285RITHE EiBEhiTHE 3BEERITHE Bimhe RiphE ABSRDITHE
HBIExR
M AN VA KK =2 T AY
RaER 5,000 rpm 5,000 rpm 5,000 rpm 4,000 rpm 4,000 rpm 5,000 rpm
BAESRE 5mm 10 mm 10 mm 8 mm 8 mm 10 mm
(ZELER8mMmM) | (IZEHER8 mmM) | (IBREHER6 M) | (ZEHER6 mm) | (IBELHER8 mm)
BRRERHE 2.5mm 2.5mm 2 mm 2.2 mm 2.2 mm 2 mm
[EazE s Fay ¥EZ268 134 SUK, 438: #65 to #90, [@ ZEk% DPx5: #9 to #16
BHSE BHRIFEFS.5 mm - BRENIZFHEF10 mm
{EAH SREEH

st : (1) NERENA TR RENRSERIK IR -
(2) EEIREIBE6 mmIA EEI2REERHTHE - #8588 mmEJ4REERHTHELIRAPIR
(3) LZ138B- 1B IS E I ZE]H  1BRIFH15 mm - BREPIRFHF15mm -

Table 1
Model LZ1388-0 LZ1388-1 LZ1388-3 LZ1388-5/140L, LZ1388-5/140M LZ1388-6
Stitch _
Width
0to5 mm 5,000 rpm 5,000 rpm 5,000 rpm 4,000 rpm 4,000 rpm 5,000 rpm
6 mm 4,500 rpm 4,500 rpm 5,000 rpm 3,000 rpm 3,000 rpm 5,000 rpm
Over 6 mm to 8 mm 4,000 rpm 4,000 rpm 5,000 rpm 2,500 rpm 2,500 rpm 5,000 rpm
Over 8 mm to 10 mm 3,000 rpm 3,000 rpm 4,000 rpm — — 4,000 rpm
ie_
ilGay LZ1388-0 LZ1388-1 LZ1388-3 LZ1388-5/140L, LZ1388-5/140M LZ1388-6
- YAV RWAVAVAN =3
0to5mm 5,000 rpm 5,000 rpm 5,000 rpm 4,000 rpm 4,000 rpm 5,000 rpm
6 mm 4,500 rpm 4,500 rpm 5,000 rpm 3,000 rpm 3,000 rpm 5,000 rpm
6 mml =~ 8 mm 4,000 rpm 4,000 rpm 5,000 rpm 2,500 rpm 2,500 rpm 5,000 rpm
8 mmAE~10 mm 3,000 rpm 3,000 rpm 4,000 rpm — — 4,000 rpm




FAGOTING HIGH SPEED ZIG-ZAG INDUSTRIAL SEWING MACHINE

RIBIRSEA ST TSR

High Speed, Single Needle, Drop Feed, Lock Fagoting Stitch

=R - Bt - ERK - AFREEIVIRIN

FEATURES :

1. Underwear, corsets, medical & sports wear, waistband...etc.

2. Fagoting, 3-step zig-zag & scallop, max. pattern width 8 mm. for joining the materials of corsets.

3. Speed depends on the materials and the type of operation.

25

1. BRIRRE - RIE - BEXIE - B2 - BEREBT...
2. RIBAIETARATIY - ZRARERBMM °

3. RERIEFRIFOINRMEME °

—— —l—@ _H\
A e i )
e — ¥ - B
Loosen lock nut ':,:—_f_.-'-.ld-" ] {'\f@}l ‘ J':. LZ1388-5/140L,
Adjustment of bight for LZ1388-5/140L, <7 = =m= LZ1388-5/140M
LZ1388-5/140M T — f Ty HIEREDE
O Tilt machine to rear & loosen the locknut. S [ |:: O/r—-u, O R IRR1SS - FARIURIE
O Shift connecting rod : %? h, ;h\ﬁ O O BaRMEL R G -
To left - | =y L G TEEIE
TZ r(iaght --Z:mgft;r @Wj:\\ —_— II\ O SE;;;?;; e
- Sm NI -
O Tighten lock nut I = O fSHROEnEnmnE -
[0 Return machine to sewing position _

THREADING THE MACHINE HEAD

LFIROZFHRTTE

(1) Turn the handwheel by hand to raise the needle to the highest point.
(2) Pass the thread in the order of the numbers as illustrated.
(3) Pull out the thread about 10 cm from the needle after passing it through the needle.

(1) BE) T LR IRSNE -
(2) WBPTTEDIRIHZHR -

(3) B EETEVREIRAIL 10 cmZL S »




ADJUSTING THE THREAD TENSION

#RIRDBVAEETSE

WARNING :

In case of thread-breakage, it may occur that the thread tangles on the thread take-up lever. In this case, remove the thread
tangling around the thread take-up lever by raising the thread take-up cover.

At this time, be careful not to cut your fingers with the knife.

(1) Adjusting the needle thread tension

Adjust the needle thread tension using the tension nut @. Turning the tension nut clockwise increases the needle thread
tension, or counterclockwise decreases it.

CAUTION : 1. If the thread tension of the pretension disc @ is too low, the thread may slip out of the rotary tension ®. Adjust
the thread tension of the pretension, using the pretension adjusting nut @ taking care of tension balance
between the pretension and the rotary tension.

2. After adjusting the needle thread tension, draw the thread in the direction F to check that the rotary tension ©
smoothly rotates with no thread slippage.
If the thread slips out of the rotary tension, tighten the pretension adjusting nut @.

(2) Adjusting the thread take-up spring

(A) To change the tension of the thread take-up spring, firmly tighten the screw @ which fastens the tension post socket to
the machine arm and insert the blade of a screwdriver into the slot in the tension post @ to adjust the tension of the
thread take-up spring.

Turn it clockwise to increase.
Turn it counterclockwise to decrease.

(B) To change the amount of thread taken by the thread take-up spring, loosen the clamping screw @ of the tension post
socket and turn the tension post socket ©.
Adjustable range of the amount of thread taken by the thread take-up spring......6 to 10 mm.

(3) Adjusting the bobbin thread tension
The tension of the bobbin thread is adjusted by turning the tension adjusting screw ©.
Turn it clockwise to increase.
Turn it counterclockwise to decrease.

AR - BEEIRE - BISBIRE LSRR - 588 - SBIIRIIRISHES I T ERIHIR - I - BERFAZERIUE -

(1) E#RDBVEAEE
LIRRNDBIRRNDIRGOFE -
Q6EE)..... 88
QLEE)..... 85

ER 1. IRIRIIEOBEHEE ¢ BRI 0% )\ BiR
21778 - HEIRKNDNEE - ARDABRRED
OEITHE -

2. RES LIRRND2% » EIROFHOOAIL - 1#
FBRDBONITBIRTLURFEBE)
RBLE - FHERDFRIRGO -

(2) PhiREsERVEaEE

(A) IR B R EVEER; - BITIRRNEEERMO
8 BIRMDBAREIFOMBBETHRE -

[GEs)..... 8
BEE)..... 85

(B) BB IR EZHIHIRERT
0 - BENIRKDE® -

YIS EEE...6~10 mm

(3) EE#RIRDBVEREE

[EARR D REEREIREDIRMOETRHE -
BGEE)..... 5
@ZCEEED..... 155

BRFIRRIITEE IR




INSERTING THE BOBBIN CASE AND THE BOBBIN

BINNZRTTE

(1) Inserting and removing the bobbin case
1. Turn the handwheel by hand to raise the needle to the highest point.
2. Raise the bobbin case latch @ and hold it between your two fingers as shown in the figure on the left.

3. Insert the bobbin case as it is being held into the sewing hook shaft as far as it will go by putting your hand from the under
of the oil reservoir.

4. Release the bobbin case latch to let it steadily rest in the closing position.
* Reverse the above procedures when removing the bobbin case.

(2) Placing a bobbin into the bobbin case
1. Take a bobbin by your right hand with the thread drawn out about 5 cm and place it into the bobbin case as illustrated.
2. Thread the bobbin case in the order of the numbers and pull it out about 10 cm through the thread path as illustrated.
3. Make sure that the bobbin rotates in the bobbin case in the direction shown by arrow.

(1) RENERBREZER
1. BETH - FHIEERSNUES -
2. BT - MERENIEFTO -
3. BB T IBET - BRI etkdh - -
4. EEMINBRELT -
* NG IRE N BB RIBF AR EBFRI TR -

(2) BINBYBATIE
1. 1B EHREBAIE 5 comA S > WBPIRBARE -
2. LIRIEBHRIBIBFZE - BIREZHIROALL 10 cmZG -
3. FHAIEAR - BIVAFTBD e -




ADJUSTING THE NEEDLE-TO-HOOK TIMING AND THE NEEDLE GUARD

HF0feiZaYRE LUK sHREVEAE

(1) Positioning the hook

(A) After the completion of the adjustment of the needle bar height, adjust the hook using timing gauge 2, so that the blade
point of the hook is aligned with the center of the needle.

(B) At this time, the blade point of the hook should slightly come in contact with the needle when the needle guard does not
touch the needle.

(2) Confirmation

Maximize the zigzag width. Bring the needle to the leftmost position of the zigzag stroke. Now, confirm that the top end of the
needle eyelet is spaced 0.2 to 0.5 mm away from the blade point of the hook.

* If the zigzag width is set to 10 mm or the needle bar height is different from the standard one, re-adjust the height of the
needle bar.

(3) Adjusting the needle guard

(A) Maximize the zigzag width. Bend the needle guard to adjust so that the needle does not come in contact with the blade
point of the both at the leftmost and rightmost positions of the zigzag stroke. At this time, adjust the clearance provided
between the needle and the blade point of the hook to 0 to 0.05 mm.

(B) The needle guard functions to keep the needle away from the blade point of the hook, thereby preventing damage to the
blade point of the hook. Whenever you have replaced the hook with a new one, be sure to adjust the position of the
needle guard.

(1) et EVEREE
(A) BETEHESER » TRATI2NBE @ JITRRIEGHESTHIPR -
(B) LBy - EETEINBRMEIET - RIPRCETET S SRR -

(2) fEsR
SAEDREFOZRE #1350 CinflieR a0 EREfE/30.2~0.5 mm °
EBREI0 mmiy - FHESEAGN  FRRNBARIMESE

(3) EHHRBVEREE
(A) BEDRERRRA > TORHEEL S - T OUESMEET AR - UFF - $HAlIRR<HIRR/30~0.05
mm o

(B) EE 2200 LIRR A MBRIBIERANEKE - It SRk —ERHEEBHIE

p— 0~0.05 mm




ATTACHING AND REMOVING THE HOOK

e 2 B9 22 3= B2 7

When you replace the sewing hook, remove it in the following procedures:
(1) Turn the handwheel until the needle reaches to its highest position.
(2) Remove the needle, presser foot, throat plate, feed dog and bobbin case from the machine.
(3) Remove the setscrew @ and take out the bobbin case positioning finger @.
(4) Loosen the two screws @ and remove the sewing hook ©.
* Reverse the above procedures when inserting the sewing hook.

At this time, make sure that top end A of the bobbin case positioning finger is aligned with line B as shown in the figure.
Never let A protrude from line B.

SRS - SBIRIREL T EDIBRETT
() BE T - LRI FIRSUE -
() EITHEET ~ BRRAD ~ BT~ S=TOEE - RE -
) BT RIRREERHO - BN TFAIRRIELR® -
(4) FRF2IREER @ B EIR MO - ENbetR -
* ZEIERES - SBIRRIABRBIREET
ST > EMieRaln A BB B iREA—E -
B2 - BiiR-NBEHE B AREVGRILHR -




ADJUSTING THE AMOUNT OF OIL IN THE HOOK

HetR2evhE /T

(1) Tilt the machine head, and adjust the amount of oil in the hook by turning the adjusting screw @ mounted on the hook driving
shaft gear box. Loosen the nut @, then turn the adjusting screw ©@.
Turn the adjusting screw in the "+" direction (clockwise) to increase the amount of oil in the hook.
Turn the adjusting screw in the "-" direction (counterclockwise) to decrease it.

(2) After the adjustment, fix the adjusting screw by tightening the nut @.

CAUTION : After the adjustment, check the amount of oil in the hook after running the sewing machine at a speed of 3,000 to
3,500 rpm for approximately 10 minutes.

(1) DREBHENE - BEeRHERE CHRRRMOETHE - BRRHRDORBIFHERMO -
@+ OQBE... #
@ WSOEE..... 8

(2) AR - FCRELOEE -

SER - 9934 + A3000rpm~3500rpmENRE B 10958 » HSBDE - AN g _"i”_:&‘;\é
N |

>
_—

|

INSERTING THE NEEDLE

HETVLIRTSE

(1) Turn the handwheel by hand to raise the needle bar to the highest point.

(2) Loosen the needle clamp screw @. Hold the needle @ so that the long groove B on the needle is facing exactly toward you.
(3) Insert the needle deep into the hole of the needle bar in the direction of the arrow until it will go no further.

(4) Securely tighten the screw @.

(5) Confirm that the long groove B on the needle faces toward you.

(1) BE) T - LR LT IRSUE -

(2) ZFAKEITEERMO - FEHITFEMET0RESS B ORI °
(3) BRI IEKEHERERSLBVRIREE °
(4)
(®)

4) BT EEIRIMO TR
5) EBETHRIE B BSHORID °




ADJUSTING HEIGHT OF THE NEEDLE BAR

MR SENGEE

(1) Set the zigzag width to "0". Bring the needle to the center of the zigzag stroke.
(2) Remove the presser foot, throat plate, semicircle plate and feed dog.

(3) Place a semicircle plate on the plane, to which the throat plate is to be attached of the bed. Loosen the screw @, and adjust
so that a height difference of timing gauge 1 is provided between the lowest end of the needle bar and the top surface of the
semicircle plate.

CAUTION : Thickness of the semicircle plate is different from that of the throat plate. So, be sure to use the semicircle plate
when adjusting the height of the needle bar.
Be sure to perform the adjustment with zigzag width set to zero and with the needle positioned at the center of the
zigzag stroke.

(1) IERBDRERR0 » HWUEBEPR -
(2) ENTERRAD ~ $14R ~ BFHR ~ S=10R -

(3) B¥BSF AR L - WBMZREEERM - BEF R LEREHEN Tkt SEREEMERTR1BEANS
o

AR REMRIBRIWMOREARE - FILRRF—E2ERBIR - BEE - VARRBHRER0 - £ERPIVBE) -

ﬁll




HEIGHT AND INCLINATION OF THE FEED DOG

EMMENSERENE

(1) Height of the feed dog
(A) To adjust the height of the feed dog, loosen the screw @ and turn the feed driving link pin @ using a screwdriver.
(B) The standard height of the feed dog is 1.2 mm.

(C) To adjust the inclination of the feed dog, loosen the two screws ® and turn the eccentric shaft inserting a screwdriver
through the adjustment hole in the machine bed.

(D) For the machine with a thread trimmer, there can be no space between the counter knife and the underside of the feed
dog when adjusting the feed mechanism (change in height and timing) or using a commercially-available feed dog.
In this case, place a feed bar spacer under the feed mechanism and a throat plate spacer under the throat plate so as to
secure a space between the counter knife and the underside of the feed dog.

(2) Inclination of the feed dog

The standard inclination of the feed dog is obtained by adjusting the feed dog so that it becomes horizontal when it rises
above the top surface of the throat plate.

(1) RENEE
(A) BEEHENSEE - WBPTRFE L THEMRBHNEERMO - BiRH )88 F TEmhiRMe -
(B) ZHEIRESER1.2 mm -
(C) ZThes HEE S SBEMARERE - WBPINRHEAREMEHEERHO LIRS BME CoSLBENRMER -
(D) %%fg?%%ﬁﬁﬁ?@ﬁa@%(@@%g - BFF)  WEAMBLENEHER - SYREEEDIERE NEHZR
BES e
S GUEERHE TR DEMSBRAATEE S TER LE BB IRREE -
(2) SRTOESEVIRFIE
EMEIRERRERIHREDEHE DT 2N TAME -




ADJUSTING THE ZIGZAG WIDTH

HEIBEHVEEE

Changing the needle position : When changing the position of needle entry, move the needle position changing lever as shown
in the figure.

BHEITUE - BESHUER - BUBPTIMRBEBBEHIETN -

For LZ1388-0 & LZ1388-6

ADJUSTING THE PRESSURE OF THE PRESSER FOOT
[ERRSIE I BVEREE

(1) Turn the presser spring regulator @ clockwise A to increase the pressure given by the presser foot.
(2) Turn the presser spring regulator counterclockwise B to decrease it.

(1) BBEEE A BE)RRIFERHO - BOEX - B A
(2) @750 B BENE L)) 6 5

ADJUSTING THE HEIGHT OF THE PRESSER BAR
S R

(1) To change the height of the presser bar or the inclination of the presser foot, loosen the presser bar connection screw ® and
perform the adjustment properly.

(2) After the adjustment, securely tighten the screw.

(1) EERHESENBNBER - ZREBHNHESTRMOETHE
(2) BRE - EETEIRMIEE




ADJUSTING THE MICRO-LIFTING MECHANISM OF THE PRESSER FOOT

BRWMEZERE

Some type of material needs to be sewn with the presser foot slightly lifted.
In this case, perform this adjustment following the procedure described below.
(1) Loosen the setscrew @ in the presser foot micro-lifter.

(2) Turn the presser foot micro-lifting screw @ clockwise through the hole in the face plate until the presser foot is raised as
desired. Then, tighten the screw @.

CAUTION : If you do not use the micro-lifting mechanism of the presser foot, fully return the presser foot micro-lifting screw @
to its home position.

RIBRERTENTER - FEBRETRESR TIIREDE -

(1) ZREBWFEEERMO -

(2) EEHILEL - B OEIERZRRMe - TEEFZ
RENSERERETEIRMO

ER ML - FICERZRIRMeR ORI RKMNIE -

ADJUSTING THE STITCH LENGTH
RMRENRBE

(1) Turn the stitch length dial @ in the direction of the arrow so that the number corresponding to the desired stitch length meets
the marker dot A engraved on the machine arm.
(2) Numbers on the stitch length dial are calibrated in "mm".

(3) To change the stitch length from a larger value to a small value, turn the stitch length dial @ while pressing the feed lever @
in the direction of the arrow.
To perform reverse feed stitching, press down the feed lever @.
The sewing machine performs reverse feed stitching as long as you keep the feed lever held pressed.
The feed lever will return to its home position and the sewing machine will run in the normal stitching direction when you
release the feed lever.

(1) |EFTSE S OEEETHBNZIERO » IBHELHHSEIEMEZIZE A -

(2) ZIEREZARmMm -

(3) X/ EEZZIENR - IBFEAOIRERHIEO » BiF
EEPRTHIFERO - FliE6F - O TREBERHIZe - (TR
THEER - ILABNE - FREFER - BIRERTHIRIREIRR(L
B RBIAIERIER -




ADJUSTING THE REVERSE FEEDING STITCH

BIREMMEVRAE

Stitch length can be reduced at the start or end of sewing. This feature is used for fastening stitch.

(1) If you turn the dial with the feed lever held pressed down, the feed lever will move. Adjust the stitch length for denser
stitching taking the graduation which meets the top surface of the feed lever as reference.

(2) Turn the dial in the "+" direction to reduce the reverse feed stitch length (i.e. the feeding direction gradually changes to the
normal one).
"+2" means "normal feed stitch length is 2 mm" and "-2" means "reverse feed stitch length is 2 mm".

(3) The denser stitching can be adjusted under the normal stitching mode (when the one-touch type reverse feed switch is
actuated, the feed will not move in the reverse direction but the normal feed stitch length will be reduced).

* The graduations on the dial are mere reference. So, adjust the denser stitching while actually observing the finished seam.

FRICREMIAIREIUS RITE T INEURIEENERE - DURKENRIERHFETEGER -
(1) Z T RS IRNRNERRE - AREMTERE) - BUREHEEHIT L EHEBHEITH -
(2) @+ HOBBZIEE - FIREVETEIE/)(ERHEVHIT)
+2FMIEE2 mm] > —2FRA[EH2 mm] -
(3) BIEAEGRAKSIZRENTF - NEITHIRE - BIERGVST M)\ LUEST -
" ZEERAHNET - BEBEHE -




MEMO




A2~3

A4~5

A6~7

A8~9

Alo~11

Al2~13

Al4~15

Al6~17

Al8~19

A20~21

A22~23

A24~25

A26~27

A28~29

A30~31

A32~33

A34~35

A36~37

A38

A39

A40

A4l

A42~44

PARTS LIST FHE8

FRAME & COMPONENTS (3-1)

B NSPEL (3-1)

FRAME & COMPONENTS (3-2)

B NEBEH (3-2)

FRAME & COMPONENTS (3-3)

B R NBBEF (3-3)

MAIN SHAFT - NEEDLE BAR COMPONETNS

HREHREIT

NEEDLE VIBRATOR AND ADJUSTMENT COMPONENTS (FOR LZ1388-0)
‘et (LZ21388-0/)

NEEDLE VIBRATOR AND ADJUSTMENT COMPONENTS (FOR LZ1388-1)
‘EEtE (LZ21388-1/)

EXCLUSIVE PARTS (FOR LZ1388-3)

SEREH (LZ21388-3[)

AUTOMATIC REVERSE FEED MECHANISM COMPONENTS (OPTIONAL)
BRESY CERBSM)

EXCLUSIVE PARTS (FOR LZ1388-5/140L, LZ1388-5/140M )
ERZEH (LZ1388-5/140L, LZ1388-5/140MfA)

EXCLUSIVE PARTS (FOR LZ1388-5/140L, LZ1388-5/140M)
ERZEH (LZ1388-5/140L, LZ1388-5/140MMA)

EXCLUSIVE PARTS (FOR LZ1388-6)
SRS (LZ1388-6)

NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS
RSt

PRESSER BAR & FEED REGULATOR COMPONENTS
BR= 1

FEED MECHANISM & CONDENSE COMPONENTS
HEESE:

FEED MECHANISM COMPONENTS

SRR

HOOK DRIVING SHAFT & HOOK COMPONENTS
TSRS

LUBRICATION COMPONENTS
HRE

EXCLUSIVE PARTS
EE

BELT COVER COMPONENTS
ERREET

OIL RESERVOIR & KNEE LIFTER COMPONENTS
DA BRI ST

THREAD STAND COMPONENTS
BB

2-SPOOL THREAD UNWINDER & ACCESSORIES
ERIRARNThAT

PARTS LIST BY NUMERICAL
SHREEFHRE

— AO01—



FRAME & COMPONENTS (3-1)
BN EBEF (3-1)

\Y&)
e
-
ff \\\
-~
- WSG \\ 48
</ 51 %‘wm— 60 \\<_f
49
~~~‘\ 52_9%r A
S, ——53 \\ .
\\ 54— 50 \\
54 ——& '
b #9595 -~
™ >
. 5Q .. @ -

— A02—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 263-04758 BERE ARM SIDE COVER COMPL. i
2 225-01209 HRRRISRE GASKET 1
3 235-00978 BER FACE PLATE COMPL. 1
4 225-01506 B GASKET {
5 225-01605 WNEBER TENSION RELEASE WINDOW PLATE 1
6 225-01704 MIREBERE GASKET 1
7 263-05102 PERE BALANCE COVER BASE 1
8 225-02108 = BALANCE COVER 1
9 263-05300 I SPRING 1
10 225-04104 PEFTES BALANCE THREAD GUIDE A {
11 225-02702 s EzpyELe SPRING GUARD 1
12 SS-1110840-SP EIRIRIRET SCREW 11/64-40 L=8 2
13 229-58300 Bt NEEDLE THREAD GUIDE PIN 1
14 263-05409 BERIRD SPRING GUARD i
15 100-00206 SBETE ARM OIL SHIELD 1
16 TA-1050504-R0 B RUBBER PLUG 1
17 100-01709 PS8 TAKE-UP THREAD CUTTER d
18 229-00401 BER SIDE PLATE {
19 110-00619 BERB GASKET 1
20 229-47006 bayic: ) OIL SIGHT WINDOW 1
21 110-43601 BAERT RUBBER STOPPER 1
22 TA-0800504-R0 1BEE PLUG D=8 L=4.5 i
23 TA-1050504-R0 (e RUBBER PLUG 2
24 $S-4121015-SP IRET SCREW 3/16-28 L=10 1
25 WT-0530002-KS B35 TOOTHED WASHER D=5.3 1
26 S$S-4121415-SP BIERIRET SCREW 3/16-28 L=14 5
27 SS-1110840-SP BiRIRE] SCREW 11/64-40 L=8 7
28 S$S-7080410-SP WS E)R 1R8] SCREW 1/8-44 L=3.8 1
29 SD-0640751-SP TERSRIRET HINGE SCREW D=6.35 H=7.5 1
30 WZ-0641510-KP KRR RE WAVED WASHER 6.4x11x0.3 1
31 WP-0651056-SD EERERE WASHER 6.5x11x1 1
32 S$S-4110915-SP TEREETIRE] SCREW 11/64-40 L=9 2
33 S$S-2090710-SP ERSORET SCREW 9/64-40 L=7 1
34 SS-4120615-SP SAIREEWIRET SCREW 3/16-28 L=6 4
35 SS-4120615-SP BERIRET SCREW 3/16-28 L=6 1
36 GPR-01015000 1BEE DRIVING STOPPER RUBBER 2
37 TA-1250705-R0 (e RUBBER PLUG 1
38 TA-1100604-R0 [EdES PLUG 1
39 225-28616 e THREAD RELEASE 1
40 263-12504 BRI BALANCE THREAD GUIDE T 1
41 S$S-4120915-SP BERIRET SCREW 3/16-28 L=9 8
42 RO-1952401-00 THEORE RUBBER RING {
43 S$S-7090410-SP WS ey &L ] SCREW 9/64-40 L=3.5 1
44 EA-9502B02-00 ES U CABLE CLIP C 1
45 D2112-555-B00 ESEUS CORD HOLDER, LARGE 2
46 110-30301 TR CABLE HOLDER 1
47 S$S-4121015-SP 1R8] SCREW 3/16-28 L=10 1
48 225-28061 IS SRIALE THREAD TENSION ASM. 1
49 225-28467 IS SRUALE THREAD TENSION ASM. 1
50 225-28350 IS BHALE THREAD TENSION DISK COMPL. 1
51 225-28152 SEAREE THREAD TENSION ROD ASM. 1
52 100-06104 Mgz TAKE-UP SPRING 1
53 100-05668 FARIRET THREAD TENSION POST ASM. i
54 225-28509 E= FELT 2
55 100-06005 FEERIR TENSION DISC HOLDER 1
56 100-07854 FAIRET TENSION RELEASE PIN ASM. {
57 B3129-012-A00 b TENSION SPRING 1
58 B3121-352-000 b TENSION SPRING 1
59 B3116-125-000 EARIR G TENSION NUT 1
60 SS-8090670-SP SEAREEIRET SCREW 9/64-40 L=5.5 1
61 B3120-125-000 ISR IEEN ROTATING STOPPER 1
62 225-29002 TR SUPPORT BALANCE 1
63 225-29101 SEATIREREE SUPPORT BALANCE BASE 1
64 225-29200 Sigz0 MOUNTING BASE 1
65 225-28764 ¥ER DRGSR A PRE-TENSION CONTROLLER ASM. 1
66 S$S-8110750-SP TEHRERIRET SCREW 11/64-40 L=6.5 1
67 225-42708 BRIEB=E OPERATION SEAL i
68 SS-6090540-SP 1R 5% SCREW 9/64-40 L=5.0 1
69 SS-6580752-TP 1R 5% SCREW 1/8-40 L=7 2
70 WP-0330500-0E E=3S] WASHER 3.3x6x0.5 2
71 SS-4110915-SP i1 SCREW 11/64-40 L=9 2
72 TA-1250705-R0 B RUBBER PLUG 1
73 225-02504 Bigit NEEDLE THREAD GUIDE PIN {
74 225-36403 218 TIMMING GAUGE 1
75 235-16206 BIEEE OPERATION SEAL 1
76 CM-3002000-02 5T CAUTION LABEL (25) 1

— AO03—



FRAME & COMPONENTS (3-2)
EARNEBE (3-2)

A

20.27.37




REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 263-04907 ZIEIR SUPPORT PLATE 1
2 263-05052 IR R A M HELICAL GEAR BOX COVER ASM. 1
3 263-05003 e HELICAL GEAR BOX COVER 1
4 101-00410 AR ST AIRET BED SCREW STUD 2
5 NS-6700320-SP AR ST AR NUT 5/16-24 2
6 SQ-1150451-MZ BEisEEIReT CONNECTING SCREW 1
7 263-00103 XA BED PLATE 1
8 263-14757 HEARGR SLIDE PLATE ASM. i
9 229-01300 HEAREE SLIDE PLATE SPRING 1
10 263-14708 AT SLIDE PLATE 1
11 $S-6060210-SP HREZIRET SCREW 3/32-56 L=1.9 2
12 100-37406 VapsL=dzs OIL SHIELD RUBBER 1
13 225-52400 IR e S FEEEN HELICAL BEVEL GEAR BOX COVER 1
14 110-44054 HARAB I GROUND WIRE ASM. 1
15 $S-4111015-SP HIERIRET SCREW 11/64-40 L=10 2
16 $5-2090810-SP SHRIRET SCREW 9/64-40 L=7.5 2
17 $S-2090810-SP HBiRIRET SCREW 9/64-40 L=7.5 2
18 S$5-4110515-SP P EIRIRET SCREW 11/64-40 L=5 2
19 TA-0950806-R0 BT E RUBBER PLUG 1
20 M6093-350-AAS 73k RESISTANCE PACK AS ASM. 1
21 100-31805 IR e s BAFEE HELICAL BEVEL GEAR BOX COVER 1
22 100-31904 IR e s BEFE = GASKET i
23 100-32001 EreE NYLON CAP 1
24 $S-4110915-SP RGeS KR FE = IRET SCREW 11/64-40 L=9 3
25 S$S8-4121215-SP i1 SCREW 3/16-28 L=12 1
26 $S-4110915-SP ERmIESIRET SCREW 11/64-40 L=9 4
27 M6093-350-AAL 1%5h RESISTANCE PACK AL ASM. 1
28 229-01805 EIIZSE GROUND MARK 1
29 WP-0501016-SD #3 WASHER 5x10.5x1 1
30 WS-0510002-KP BEHG SPRING WASHER 5.1x9.2x1.3 1
31 CM-3002001-01 ZEER SAFETY LABEL, 1(SMALL). 1
32 CM-3002001-A1 ZEER SAFETY LABEL, 3 (SMALL). 1
33 225-48010 IR NEEDLE PLATE 1
34 CM-3013000-01 LB CAUTION LABEL 1
35 CM-3002000-02 LB CAUTION LABEL 1
36 225-48705 R NEEDLE PLATE 1
37 M6093-350-AAF 1G5h RESISTANCE PACK ASM. 1
38 100-37307 BEBER OIL SHIELD PLATE 1
39 CM-6001001-01 =285 MARK LABEL S 1

— A0S —



FRAME & COMPONENTS (3-3)

TR RN

=+ (3-3)

Gl

— AO6—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 400-34920 pe s e el BOBBIN WINDER UNIT 1
2 400-34904 TEEHRESEE(FRIF) BOBBIN FITTING BASIS COMPL. 1
3 400-31628 B2 BTW_CAM_PLATE 1
4 400-32138 i) BTW_BASE_SHAFT 1
5 262-60406 )|\ ES B BTW_SHAFT_BASE 1
6 262-60505 BEE BTW_CAM_LEVER 1
7 400-26730 ERENIR BTW WHEEL 1
8 400-31633 = BTW_TORSION_SPRING 1
9 262-60802 =424 BTW_BEARING_SPACER 1
10 400-31629 i) BTW_SHAFT 1
1 400-31630 i) BTW LEVER SHAFT 1
12 400-21933 e BTW_LEVER 1
13 262-61206 (=12 BTW_SPACER 1
14 262-61305 [ BTW_BEARING 2
15 A3216-001-00A BB RUBBER RING 1
16 262-61602 e BOBBIN_SPRING 1
17 262-61701 e BTW_SPRING 1
18 SM-8030412-TP Rk SCREW 1
19 RE-0400000-K0 08 E-RING 4 1
20 WP-0450826-SC E= WASHER 4.5x10x0.8 1
21 SM-5040655-SN Rk SCREW 1
22 SM-8050502-TP R SCREW M5 L=5 1
23 SM-8040412-TP R SET SCREW M4 L=4 6
24 400-26745 iR COLLAR 2
25 400-43720 i COLLAR 1
26 400-34919 imhe BTW PROTECT SPONGE 1
27 400-31631 i) BTW_SPRING_SHAFT 1
28 225-38805 SIS DRIVING WHEEL 1
29 SS-8660610-TP iErRmEnT SCREW 1/4-40 L=6 2
30 D3162-555-B00 BEFEER THREAD GUIDE 1
31 SS-7110840-SP EIRIRIRET SCREW 11/64-40 L=7.8 1
32 105-02300 2R THREAD CUTTER 1
33 $5-6090620-SP BSTIIRET SCREW 9/64-40 L=6 2
34 225-38706 2E PACKING 1
35 $S-6121030-SN IEIRBETIRET SCREW 3/16-28 L=10 3
36 225-29481 B SR sR 4A BOBBIN THREAD TENSION ASM. 1
37 110-72402 TSR LT THREAD TENSION NUT 1
38 110-93606 S R THREAD TENSION SPRING 1
39 B3214-047-000 S BOBBIN WINDER TENSION DISC 2
40 225-29473 IEARIRATAR 1 BOBBING THREAD TENSION ROD ASM. 1
41 NS-6110310-SP TSR IR NUT 11/64-40 1

— AO07—



MAIN SHAFT - NEEDLE BAR COMPONETNS
i)

i \B’N
ol

G—28



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 263-02208 s MAIN SHAFT 1
2 225-05259 BEBT THRUST COLLAR ASM. 1
3 225-05200 BB THRUST COLLAR 1
4 SB-1200001-00 s BEARING D=20x47 1
5 SS-8660610-TP EERET SCREW 1/4-40 L=6 2
6 263-05516 SHEEE OIL SEAL COLLAR 1
7 400-44872 TR SPROCKET UPPER ASM. 1
8 $S-8660610-TP RS R ETEIRET SCREW 1/4-40 L=6 2
9 225-06109 feEkisie BALANCE V q
10 400-40372 THER MAIN SHAFT BUSHING 1
11 B1203-227-000-A FTEHPED MAIN SHAFT BUSHING. INTERMEDIA 1
12 B1208-552-000-A SHE OIL SEAL 1
13 263-00202 FHREBIR COUNTER WEIGHT 1
14 100-08506 FHRHDIRREE COUNTER WEIGHT PROTECTING PLATE 1
15 263-00301 WS iR NEEDLE BAR CRANK 1
16 100-08753 eI TAKE-UP COUNTER WEIGHT ASM. 1
17 225-05705 EEZ TIMING BELT 1
18 263-04402 1 PIN 1
19 B1810-552-000 S OIL WICK 1
20 RO-0291801-00 OoRE RUBBER RING 1
21 S$S-8151150-SP TERIERBIRE] SCREW 15/64-28 L=10.5 1
22 SS-7151120-SP TEPERIRE] SCREW 15/64-28 L=11 1
23 R0O-4372002-00 12BIE RUBBER RING 1
24 $S-8151550-SP FEEIReT SCREW 15/64-28 L=15 2
25 225-05507 = HAND WHEEL q
26 SS-7681650-TP FHREBIRNIRET SCREW 9/32-28 L=16 1
27 RO-0442401-00 (073 RUBBER RING 1
28 RO-0481901-00 (0% RUBBER RING 1
29 SS-8660610-TP WS EimReT SCREW 1/4-40 L=6 2
30 SS-8660610-TP SH2EImIRET SCREW 1/4-40 L=6 2
31 SS-1090930-SP fRESHERARIRET SCREW 9/64-40 L=8.6 3
32 229-04155 BB MAIN SHAFT THRUST COLLAR ASM. 1
33 225-51568 iy iETes HAND WHEEL ASM. 1
34 225-51550 g HAND WHEEL COMPL. 1
35 M4007-110-0AB hgss s EBE M MAGNET FITTING BASE B ASM. 1
36 M4007-110-0AA L s BAB M MAGNET FITTING BASE AASM. 1
37 $S-8151550-SP IR SCREW 15/64-28 L=15 2
38 SS-6111210-SP 1RE] SCREW 11/64-40 L=12 2
39 WP-0450801-SD ;R WASHER 4.5x10x0.8 2
40 110-32562 Bk DYNAMO STATOR 1
41 106-04809 1R8] SCREW 2
42 225-07156 EhiREARIB NEEDLE BAR CRANK ROD ASM. 1
43 225-07305 STREEAT NEEDLE BAR CONNECTION 1
44 225-07404 fRze THREAD RACK 1
45 225-07503 1R NEEDLE ROD 1
46 225-08006 sHREIEITEY), NEEDLE BAR CONNECTION GUIDE 1
47 263-00400 EhimEIR S, CRANK ROD GUIDE 9
48 B1905-541-A00 Py =L pE NEEDLE BEARING, A 1
49 B1905-541-B00 SEARBY NEEDLE BEARING 1
50 B1905-541-C00 ey L pE NEEDLE BEARING 1
51 B1905-541-D00 SEASBY NEEDLE BEARING 1
52 MC-1923007-50 et NEEDLE 438#75 1
53 $S-7080520-SP SHEBIRIIRET SCREW 1/8-44 L=4.9 1
54 $S-7090910-TP FHREIEITIRET SCREW 9/64-40 L=8.5 1
55 SS-4110915-SP GENIRET SCREW 11/64-40 L=9 2
56 SS-4110915-SP BuIRET(R2) SCREW 11/64-40 L=9 2
57 SS-7060310-SP IR SCREW 3/32-56 L=3 1
58 263-00962 HiSEEENRM NEEDLE BAR YOKE ASM. 9
59 263-00913 fagEaiep NEEDLE BAR YOKE 1
60 225-09202 B2 SHAFT 1
61 100-13019 FMRE(LD) NEEDLE BAR BUSHING, UPPER D=7 1
62 100-13118 FRE(T) NEEDLE BAR BUSHING, LOWER D=7 9
63 PS-0400252-KP WY SPRING PIN 1
64 229-13008 B2 EIE FEED ROCKER SHAFT BUSHING 1
65 263-05904 SHRIEEBRITIA NEEDLE BAR YOKE PRESSER 1
66 263-06001 SHRIEENIRIIABIRE] SCREW 1
67 100-13407 St 20E MY GUIDE PIN 1
68 263-01408 STRIEEIRE SHAFT BUSHING, REAR 1
69 $S-8120740-SP TSRS 2B BEIRET SCREW 3/16-28 L=7 1
70 CQ-2020000-00 SR OIL WICK 0.1
71 225-06208 feEkisie BALANCE V d
72 MC-2005F07-00 st NEEDLE 134SUK 70 1
73 MDP-500B81000 gt NEEDLE DPX5 #10 i
74 225-07818 2 NEEDLE ROD q
75 225-07701 HRIRZ NEEDLE ROD THREAD RACK R d

— A09—



NEEDLE VIBRATOR AND ADJUSTMENT COMPONENTS (FOR LZ1388-0)

St (LZ1388-0)




REF. NO. PARTS NO. =i DESCRIPTION Qty

1 225-09756 sHgEEnEIgn DRIVE LINK ASM. 1
2 263-06209 st ER DRIVE LINK 1
3 263-07405 RS HEE BN LINK 1
4 263-07504 RS HEE SR SHAFT 1
5 263-07603 RS EE TR SHAFT 1
6 263-07702 ErHEEERE SHAFT 1
7 263-06159 sHiSEE s EE R SHAFT CONNECTION ASM. 1
8 263-06100 ETiSEE) B AE SHAFT CONNECTION i
9 SS-7121410-TP sHiSEE s EEIRE] SCREW 3/16-28 L=14 i
10 WP-0510516-SD ]mE WASHER 5.1x7.5x0.5 i
1 263-02307 ®itEaEe LINK 1
12 100-12904 TSN ENAEE PIN D 1
13 100-12607 TS EhEEE PINA 1
14 100-12706 TS Eh R PIN B d
15 100-12805 SHS RSN PIN C 1
16 CS-0790720-TH 2B THRUST COLLAR ASM. 1
17 SS-7110910-TP RS Ea)ERIRET SCREW 11/64-40 L=8.5 1
18 S$5-9090610-TP RS Ee) SRR SCREW 9/64-40 L=5.5 2
19 SS-7110910-TP RSt Es)ERIRET SCREW 11/64-40 L=8.5 1
20 225-10051 Bt OmA NEEDLE VIBRATING CAM ASM. 1
21 225-10002 BT NEEDLE VIBRATING CAM 1
22 225-10101 B2 NEEDLE VIBRATING ROD q
23 225-10200 BES CAM COVER 1
24 S$S-2110920-TP EetEE)ERIRs] SCREW 11/64-40 L=8.5 1
25 100-11005 IRHAETERA SCREW GEAR A 1
26 263-00608 b R NEEDLE VIBRATING CAM SHAFT 1
27 100-12201 FHREENBIRE BUSHING 1
28 100-12417 EE) SIS B ERA DRIVE LINK GUIDE A 1
29 100-12516 o Nerp =PC Trmpcs] =) DRIVE LINK GUIDE B 1
30 263-01002 sHSEE)EIgE) PIN A 1
31 263-01101 sHSEE)EIgE) PIN B 1
32 263-01200 sHSEE) SR PIN C 1
33 263-01309 sHSEE) B PIN D 1
34 S$5-8660610-TP YBIRIRET SCREW 1/4-40 L=6 2
35 SS-8660970-TP ST RENIRET SCREW 1/4-40 L=8.5 1
36 RO-0691801-00 B2 E RUBBER RING 1
37 CS-1031210-SH bt THRUST COLLAR ASM. D=10.32 W=1 1
38 CS-103121B-SH 2B THRUST CP;;AR ASM. D=10.32 W=1 1
39 $S-8150710-SP RSB ORAIRET SCREW 15/64-28 L=7 1
40 $S-8660410-SP EEEIE ARAIRET SCREW 1/4-40 L=4.2 1
41 SS-8660810-TP ST ERENIRET SCREW 1/4-40 L=8 1
42 RC-0100001-KP & SNAP RING M10 1

— A1l —



NEEDLE VIBRATOR AND ADJUSTMENT COMPONENTS (FOR LZ1388-1)

St (LZ1388-1)

— A12—



REF. NO. PARTS NO.

P78

DESCRIPTION

Qty

1 225-40769 ZE BT SCALE PLATE ASM. 1
2 225-40710 ZE8 SCALE PLATE 1
3 263-06951 LB BTN SCALE MOUNTING BASE COMPL. 1
4 $5-6080320-SP ZE BRIRET SCREW 1/8-44 L= 2.5 2
5 225-42559 et OERA NEEDLE VIBRATING CAM ASM. 1
6 225-42500 Bt O NEEDLE VIBRATING CAM 1
7 225-10101 B2 NEEDLE VIBRATING ROD 1
8 225-10200 ER CAM COVER 1
9 $S-2110920-TP stiREehERIRs] SCREW 11/64-40 L=8.5 2
10 225-80369 [ FsYa PRESSER FOOT ASM. 1
1 100-45060 ERIE A PRESSER FOOT ASM. A 1
12 225-80302 EigR SAFETY COVER 1
13 225-82407 R NEEDLE PLATE 1
14 225-40009 il FEED DOG 1
15 225-48671 [ERBANAR PRESSER ASM. 1
16 225-46816 B (L) PRESSER ,UPPER 1
17 100-21202 Eigae FINGER COVER 1
18 225-48010 TR NEEDLE PLATE 1
19 225-48119 27N FEED DOG 1
20 M6093-350-AAL SIRMEME RESISTANCE PACK AL ASM. 1
21 225-41106 S SEEE FEED DRIVING ADJUSTER 1
22 225-40207 S8 SCALE PLATE 1
23 110-71909 stEefEm FEED DIAL 1
24 225-40454 ETE RN BALANCE WEIGHT COMPL. 1
25 225-41007 s@ie CONNECTING ROD 1
26 B1608-555-0A0 SERIZARERRIE FEED ROCKER SHAFT CRANK ASM. 1
27 B1608-555-000 ERIEIREDIRES FEED ROCKER SHAFT CRANK ARM 1
28 SS-6121610-TP TR ENARIRET SCREW 3/16-28 L=15.5 1
29 NS-6680320-SP 1R NUT 9/32-28 1
30 225-36502 BER TIMING GAUGE E 1
31 M6093-350-AAS ES{USRIETES RESISTANCE PACK AS ASM. 1
32 225-40108 [BRHIR PRESSING PLATE 1
33 WP-0480856-SP 2E WASHER 4.8X8.4X0.8 1
34 $S-7111410-TP SHROERIRET SCREW 11/64-40 L=14 1

Remarks : ALL PARTS OTHER THAN ABOVE ARE SAME THOSE OF LZ1388-0.

85t BRIOLEMS - HihE{r1984L21388-046/

—A13—



EXCLUSIVE PARTS (FOR LZ1388-3)

SREH (L21388-3)

™.
~TFE

L

i
_
1
_
!
_
_
_
|
_
_
_

24
_ S
S TR

A S e S S S

39

33.34

— A14—



REF. NO. PARTS NO.

P78

DESCRIPTION

Qty

1 225-82407 iR NEEDLE PLATE 1
2 225-85401 TR NEEDLE VIBRATING CAM COMPL. 1
3 225-85856 PRHRER FEEDING WORM WHEEL 1
4 225-85806 iRER= WORM WHEEL HUB 1
5 100-43412 Y WORM WHEEL 1
6 SS-7111120-SP 1RE] SCREW 11/64-40 L=10.5 3
7 225-85707 ) SHAFT 1
8 SS-8110422-TP 1RET SCREW 11/64-40 L=4 1
9 225-27008 1R FEEDING WORM 1
10 100-44014 iR NEEDLE VIBRATING ROD 1
11 100-44105 Eie ROD GUIDE 1
12 B2502-280-B0A ERIOERRER FEED CAM ROLLER 1
13 B2502-280-B0B ERIOERRER FEED CAM ROLLER 1
14 B2502-280-B0C SRR R FEED CAM ROLLER 1
15 B2502-280-B0D e St FEED CAM ROLLER 1
16 B2502-280-BOE SRR ORI FEED CAM ROLLER 1
17 SS-8660610-TP 1227 SCREW 1/4-40 L=6 4
18 SS-8660810-TP 1RE] SCREW 1/4-40 L=8 1
19 SS-8660970-TP 1R8] SCREW 1/4-40 L= 8.5 1
20 225-86275 EEZIER SWING WIDE GRADUATION ASM. 1
21 225-86226 BEAE SWING WIDE GRADUATION 1
22 263-06951 AEBZ IR SCALE MOUNTING BASE COMPL. 1
23 $S-6080320-SP IRE] SCREW 1/8-44 L= 2.5 2
24 225-80864 [ PRESSER ASM. 1
25 100-55069 e FEYa PRESSER A ASM. 1
26 100-55002 B () PRESSER LOWER A 1
27 100-21004 B () PRESSER UPPER 1
28 100-56109 [E e ] PRESSER PIN A 1
29 B1525-582-000 e SPRING 1
30 $S-6090810-SP =51 SCREW 9/64-40 L=7.5 1
31 225-80302 EiEsR SAFETY COVER 1
32 225-81508 R FEED DOG 1
33 M6094-350-AAL ES{IEhiEtEs RESISTANCE PACK AL ASM. 1
34 M6094-350-AAF ES{IEkiEEs RESISTANCE PACK AF ASM. 1
35 225-36502 BBz TIMING GAUGE E 1
36 MAB-109000B0 32 TAPING FOOT 1
37 MAB-109000A0 R TAPING PRESSER ASM. 1
38 225-45404 E3i=E) SAFETY COVER 1
39 225-84965 [ st PRESSER FOOT ASM. 1
40 225-45206 B (L) PRESSER FOOT (UPPER) 1
41 225-84908 BW () PRESSER FOOT (LOWER) 1
42 225-45404 EER SAFETY COVER 1
43 100-21103 [BiiEE PRESSER PIN 1
44 B1525-582-000 = SPRING 1
45 $S-6090810-SP =51 SCREW 9/64-40 L=7.5 1
46 SS-7111410-SP =51 SCREW 11/64-40 L=14 3

Remarks : ALL PARTS OTHER THAN ABOVE ARE SAME THOSE OF LZ1388-0.

st : IS » HASE342L21388-048(E

— A15—



EXCLUSIVE PARTS (FOR LZ1388-5/140L, LZ1388-5/140M)
SHAZEH (LZ1388-5/140L, LZ1388-5/140MfH)

i
|
I
I
|
I
[
I
I
§
;
_:
5
i
f
I
i
i
1
I
|
|
1
I
|
[
[




AUTOMATIC REVERSE FEED MECHANISM COMPONENTS (OPTIONAL)
RIRES=+ EEFH)

— A16—



REF. NO. PARTS NO. O3 2HE DESCRIPTION Qty
1 225-59058 ElsEEREEEL MAGNET ASM. 1
2 225-44159 Bl TR B MR REVERSE FEED MAGNET LINK 1
3 225-59850 El4ERaRA M REVERSE FEED SWITCH 1
4 225-59900 BIHEFERIE REVERSE FEED SWITCH LEVER 1
5 111-02001 42 RaRE SR REVERSE FEED SWITCH BASE 1
6 111-02100 fealbed e b REVERSE FEED SWITCH SHAFT 1
7 111-02209 FI42RSRESEE REVERSE FEED SWITCH SPRING 1
8 HA-0019000-00 /) \ESES MICRO SWITCH 1
9 111-02308 /) ESRIBEEMR MICRO SWITCH PLATE 1
10 110-72501 FSERRRERE REVERSE FEED SWITCH COVER 1
11 HK-0346400-0B S0 PIN CONTACT 2
12 HW-5000700-00 TR 2-CORE CABTYRE CORD 15
13 SM-4040655-SP 1R8] SCREW M4 L=6 1
14 SM-8040802-TP 1R8] SCREW M4X8 1
15 SM-4031501-SC 1287 SCREW M3 L=15 2
16 D2468-555-B00 B78E RUBBER PLUNGER 1
17 B1213-372-000 PR{TEEIRET SCREW 1
18 S$S-4150915-SP 1RE] SCREW 15/64-28 L=9 2
19 RE-0400000-K0 £z E-RING 4 2
20 RE-1200000-K0 £z E-RING 12 1
21 WP-1602616-SZ 2E WASHER 16X24X2.6 1
22 SD-0791503-SP ERiAERSEIRET HINGE SCREW D=7.94 H=15 1
23 NS-6150310-SP 1R NUT 15/64-28 1
24 SS-4120615-SF 1RE] SCREW 3/16-28 L=6 2
25 111-01003 BsEsE PLUNGER ARM PIN 1

—A17—



REF. NO. PARTS NO. =i DESCRIPTION Qty

1 225-92505 RIB= ARM SIDE COVER q
2 100-61554 ETARAE THROAT PLATE ASM. 1
3 TA-1871602-R0 BBE RUBBER PLUG 1
4 MC-1923F08-00 &t NEEDLE 438SUK 80 1
5 225-85509 Bt NEEDLE VIBRATING CAM 1
6 225-85855 1857 WORM WHEEL COMPL. 1
7 225-85707 ) SHAFT 1
8 225-27006 [yl WORM 1
9 100-44014 g NEEDLE VIBRATING ROD 1
10 100-44105 e ROD GUIDE 1
11 B2502-280-B0A SRR R FEED CAM ROLLER 1
12 B2502-280-B0B EROERRE FEED CAM ROLLER 1
13 B2502-280-B0C EROERRE FEED CAM ROLLER 1
14 B2502-280-B0D ERIOIRRR FEED CAM ROLLER 1
15 B2502-280-BOE ERIOIRRR FEED CAM ROLLER 1
16 SS-8660610-TP YB1RIRET SCREW 1/4-40 L=6 4
17 S$S-8660810-TP 1237 SCREW 1/4-40 L=8 1
18 SS-8660970-TP 12T SCREW 1/4-40 L=8.5 1
19 225-92653 STPEIRREERAA BASE ASM. 1
20 100-54112 BESE ERE ARM SETTING BASE 1
21 SS-7110910-TP SHRiEE)EIIRE] SCREW 11/64-40 L=8.5 2
22 225-92604 BER MOUNTING PLATE 1
23 263-01507 = ARM 1
24 263-07306 i SHAFT 1
25 $S-6090620-SP 1RE] SCREW 9/64-40 L=6 3
26 WP-1020616-SD E WASHER 2
27 WZ-1052010-KP SRRIEAE WAVED WASHER 1
28 RC-0100001-KP HOEB SNAP RING M10 1
29 100-16210 ) SHAFT 1
30 100-16319 ) SHAFT 1
31 100-16418 ) SHAFT 1
32 100-16517 ) SHAFT 1
33 NS-6150310-SP 1R NUT 15/64-28 1
34 100-17168 PR{7S24AM STOPPER ASM. 1
35 RE-0200000-K0 €= E-RING 1
36 100-18000 1R NUT 1
37 100-18109 1EENRE NUT STOPPER 1
38 100-15360 iy LEVER ASM. 1
39 RE-0400000-K0 €= E-RING 4 q
40 100-17606 SBE OIL SHIELD 1
41 $S-6090520-SP 1RE] SCREW 9/64-40 L= 5.0 1
42 225-90061 ZE8HE SCALE ASM. i
43 225-86200 ZE 88 SCALE 1
44 225-92802 I ERE TR SCALE MOUNTING BASE i
45 S$S-6080320-SP 1227 SCREW 1/8-44 L= 2.5 2
46 SS-6111010-SP 1257 SCREW 11/64-40 L= 9.5 q
47 SS-6110510-SP 58] SCREW 11/64-40 L=5 1
48 WP-0480856-SP E WASHER 4.8X8.4X0.8 1
49 MAM-097000A0 =%t oeanstln FAGOTING FELLER 1
50 SS-5110710-SP IRE] SCREW 11/64-40 L=7 2
51 SS-7111410-SP 1RE] SCREW 11/64-40 L=14 3
52 SS-8110422-TP IRE] SCREW 11/64-40 L=4 1

Remarks : ALL PARTS OTHER THAN ABOVE ARE SAME THOSE OF LZ1388-0.
fgat : IR SIS - EASRI942L 21388018/

—A19—



EXCLUSIVE PARTS (FOR LZ1388-5/140L, LZ1388-5/140M)
SHAZEH (LZ1388-5/140L, LZ1388-5/140MfH)

14

— A20—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 225-91564 ez PRESSER FOOT ASM. 1
2 225-91101 &350 FINGER GUARD 1
3 100-62701 B (%) PRESSER FOOT, LEFT 1
4 100-62800 B (5) PRESSER FOOT, RIGHT 1
5 225-91408 BRI PRESSER FOOT ASM. 2
6 100-63303 PBRATTAE PIN 2
7 100-63402 BRI PRESSER FOOT, UPPER 1
8 100-63501 PRAIE PIN 1
9 100-63600 [ SPRING 2
10 $S-8080410-TP 1R8] SCREW 1/8-44 L=3.5 1
1 $S-7111110-TP 1R8] SCREW 11/64-40 L=10.5 2
12 $S-6580752-TP 1R8] SCREW 1/8-40 L=7 1
13 WP-0220300-SC 8F WASHER 2
14 225-91663 [ERRB PRESSER FOOT ASM. q
15 225-91101 &350 FINGER GUARD 1
16 $S-6580752-TP 1RE] SCREW 1/8-40 L=7 1
17 100-62701 B (%) PRESSER FOOT, LEFT 1
18 100-62800 B (5) PRESSER FOOT, RIGHT 1
19 100-63204 [ER R PRESSER FOOT ARM 2
20 100-63303 PRAISE PIN 2
21 100-63402 BRI PRESSER FOOT, UPPER 1
22 100-63501 BRATAS PIN 1
23 100-63600 [ SPRING 2
24 $S-8080410-TP IRET SCREW 1/8-44 L=3.5 1
25 $S-8111010-TP 1R8] SCREW 11/64-40 L=9.5 2
26 543805-004 IRETEE MOUNTING BRACKET SCREW LOCK WASHER 3
27 544285 BRIRE] MOUNTING BRACKET SCREW 3
28 548035 BEELEH MOUNTING BRACKET DOWEL PIN 2
29 411240 syis OIL WICK 1
30 508788 SRRSO R FEED CONTROL CAM SHAFT 1
31 411174 OERERIRERIE SHAFT WORM WHEEL CPL. 1
32 544307 BRIRE] SHAFT WORM WHEEL SET SCREW 2
33 545249-452 YBERIRET WORM WHEEL DISC SCREW 3
34 508795 e Sy =Fi) FEED CONTROL CONNECTION CPL. 1
35 508797 IRz () BALL JOINT (MALE) 1
36 500763-809 PSR LOCK NUT 1
37 508796 IRFo#EEE (&) BALL JOINT (FEMALE) 1
38 544369 MsEIRET HINGE SCREW 1
39 543874-005 FBEIRETRE ADJUSTING SCREW WASHER 2
40 500014-850 EE AR HRIRET MOUNTING BRACKET BUSHING SET SCREW 1
41 508787 BEE MOUNTING BRACKET 1
42 544370 HEIRET ADJUSTING SCREW 1
43 545136-452 1R8] SET SCREW 2
44 411195 pesy St [ FEED CONTROL CAM i
45 507523 PEIRETRE ADJUSTING SCREW BELLEVILLE WASHER 1
46 541180 BRI RS S2IRET CRANK ADJUSTING LOCK NUT 1
47 502963 BERE FEED CONTROL CAM ARM WASHER 1
48 502990 2E ARM BELLEVILLE WASHER 1
49 502744 1FENs FOLLOWER ARM RETAINING RING 1
50 411197 SRS ERA FEED CONTROL CAM FOLLOWER CPL. 1
51 508793 B ARM HINGE PIN 1
52 502964 RETER ROLLER NEEDLE BEARING 2
53 502960 Bt ROLLER 2
54 502802 BRI EEIHE LOCK ARM HINGE PIN RETAINING RING q
55 544371 S INSBIRET ARM HINGE SCREW 1
56 502961 =) BELLEVILLE WASHER 1
57 001664 & FOLLOWER ARM RETAINING NUT 1
58 411196 SRR VR (RE8) FEED CONTROL CAM (OPTIONAL) 1
59 225-27007 3188 WORM B 1
60 $S-8660610-TP YBARIZET SCREW 1/4-40 L=6 4

Remarks : ALL PARTS OTHER THAN ABOVE ARE SAME THOSE OF LZ1388-0.
fgat : IR SIS - EASRI942L 21388018/

— A21—



EXCLUSIVE PARTS (FOR LZ1388-6)

SREH (L21388-6/)

™.
~TFE

L

i
_
1
_
!
_
_
_
|
_
_
_

24
_ S
S TR

A S e S S S

39

33.34

— A22—



REF. NO. PARTS NO.

P78

DESCRIPTION

Qty

1 225-82407 iR NEEDLE PLATE 1
2 225-85400 BT OR NEEDLE VIBRATING CAM A 1
3 225-85855 13ER4E WORM WHEEL COMPL. 1
4 225-85806 iRER= WORM WHEEL HUB 1
5 100-43412 Y WORM WHEEL 1
6 SS-7111120-SP 1RE] SCREW 11/64-40 L=10.5 3
7 225-85707 ) SHAFT 1
8 SS-8110422-TP 1RET SCREW 11/64-40 L=4 1
9 225-27006 [yl WORM A 1
10 100-44014 iR NEEDLE VIBRATING ROD 1
11 100-44105 Eie ROD GUIDE 1
12 B2502-280-B0A ERIOERRER FEED CAM ROLLER 1
13 B2502-280-B0B ERIOERRER FEED CAM ROLLER 1
14 B2502-280-B0C SRR R FEED CAM ROLLER 1
15 B2502-280-B0D e St FEED CAM ROLLER 1
16 B2502-280-BOE SRR ORI FEED CAM ROLLER 1
17 SS-8660610-TP 1227 SCREW 1/4-40 L=6 4
18 SS-8660810-TP 1RE] SCREW 1/4-40 L=8 1
19 SS-8660970-TP 1R8] SCREW 1/4-40 L= 8.5 1
20 225-86275 EEZIER SWING WIDE GRADUATION ASM. 1
21 225-86226 BEAE SWING WIDE GRADUATION 1
22 263-06951 AEBZ IR SCALE MOUNTING BASE COMPL. 1
23 SS-6080320-SP IRE] SCREW 1/8-44 L= 2.5 2
24 225-80864 [ PRESSER ASM. 1
25 100-55069 e FEYa PRESSER A ASM. 1
26 100-55002 B () PRESSER LOWER A 1
27 100-21004 B () PRESSER UPPER 1
28 100-56109 [E e ] PRESSER PIN A 1
29 B1525-582-000 e SPRING 1
30 $S-6090810-SP =51 SCREW 9/64-40 L=7.5 1
31 225-80302 EiEsR SAFETY COVER 1
32 225-81508 R FEED DOG 1
33 M6094-350-AAL ES{IEhiEtEs RESISTANCE PACK AL ASM. 1
34 M6094-350-AAF ES{IEkiEEs RESISTANCE PACK AF ASM. 1
35 225-36502 BBz TIMING GAUGE E 1
36 MAB-109000B0 32 TAPING FOOT 1
37 MAB-109000A0 R TAPING PRESSER ASM. 1
38 225-45404 E3i=E) SAFETY COVER 1
39 225-84965 [ st PRESSER FOOT ASM. 1
40 225-45206 B (L) PRESSER FOOT (UPPER) 1
41 225-84908 BW () PRESSER FOOT (LOWER) 1
42 225-45404 EER SAFETY COVER 1
43 100-21103 [BiiEE PRESSER PIN 1
44 B1525-582-000 = SPRING 1
45 $S-6090810-SP =51 SCREW 9/64-40 L=7.5 1
46 SS-7111410-SP =51 SCREW 11/64-40 L=14 3

Remarks : ALL PARTS OTHER THAN ABOVE ARE SAME THOSE OF LZ1388-0.

st : IS » HASE342L21388-048(E

— A23—



NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS

BT

— A24—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 225-12057 StEBIHREME BASE ASM. 1
2 263-06506 SHERHBE TR BASE MOUNTING PLATE 1
3 263-07306 RSB SHAFT 1
4 263-02703 S$HUIZHERERE NEEDLE POSITION ADJUSTING BASE 1
5 263-01507 e ARM 1
6 100-16517 BEHY SHAFT 1
7 100-16210 PR SHAFT 1
8 100-16319 PR SHAFT 1
9 100-16418 PR SHAFT 1
10 100-17168 PRATTSSMAME STOPPER ASM. 1
1 100-18000 1R NUT 1
12 100-18109 1EEhiRfg NUT STOPPER 1
13 100-15360 TSR LEVER ASM. 1
14 100-17408 s SPRING 1
15 100-17606 piED) OIL SHIELD 1
16 B2608-761-000 BER HAND STOP CRANK SHAFT BALL 1
17 WZ-0850302-K0 AEE WAVED WASHER 8.5x12.5x0.3 3
18 NS-6150310-SP 1R NUT 15/64-28 1
19 SS-6090620-SP ST (TENIRET SCREW 9/64-40 L=6 3
20 WP-1020616-SD 3nE WASHER 2
21 WZ-1052010-KP HALEE WAVED WASHER 1
22 RC-0100001-KP BOESB SNAP RING M10 1
23 NS-6150310-SP 1R NUT 15/64-28 1
24 RE-0200000-K0 = E-RING 1
25 RE-0400000-K0 £z E-RING 4 1
26 $S-6090520-SP 1EENIRBIRET SCREW 9/64-40 L=5.0 1
27 SD-0800402-TP EHU BN EAEIRET HINGE SCREW D=8 H=4 1
28 225-12156 ST REnIA KNOB ASM. 1
29 225-12107 fEsthEsh KNOB 1
30 100-15907 TRSTHRSRRATIEE LEVER STOPPER 2
31 SS-7090610-SP ST IRsRIRET SCREW 9/64-40 L=6 2
32 WP-0371016-SD EetiRiianE WASHER 3.7x8x1 2
33 263-06803 ESTHEsRIERR LEVER 1
34 225-12362 )R s SCALE PLATE ASM. 1
35 225-12313 ZE8 SCALE PLATE 1
36 263-06951 2 E BRI SCALE MOUNTING BASE COMPL. 1
37 SS-6080320-SP ZERIRET SCREW 1/8-44 L=2.5 2
38 263-07157 SHEEARAIDTA LEVEL ASM. 1
39 263-07108 2S5 LEVER 1
40 263-07207 AEIRB TR KNOB 1
41 263-06704 YIS FEs LEVER STOPPER 2
42 SS-7090410-SP S ARIRET SCREW 9/64-40 L=3.5 2
43 WP-0371016-SD AERRRE WASHER 3.7x8x1 2
44 100-15105 PR{I5R KEY 1
45 100-17705 e SPRING 1
46 $S-4120915-SP SHEREERIRET SCREW 3/16-28 L=9 4
47 SS-7090910-TP RS HESRIEIRIRET SCREW 9/64-40 L=8.5 1
48 $S-7620750-SP TEETIRsRIRET SCREW 3/16-32 L=6.5 1
49 WP-1021016-SD 20E WASHER 1
50 WZ-1052010-KP KEIRE WAVED WASHER 2
51 WP-1020616-SD ;A WASHER 1
52 WP-0371036-SD ;mp- WASHER 3.7x6x1 1

— A25—



PRESSER BAR & FEED REGULATOR COMPONENTS

_ l
]

i
A
o ! gm ,
P Y
B TN
I

=y

41
eyt gy "“_'l" e el e

1
L2
|
|

N

|

49
17—
r:;;\
N
I
I
[
[
| |
Bl 3
Bl 5
i

— A26—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 225-47970 [BREB PRESSER FOOT ASM. i
2 225-47954 BRI PRESSER FOOT ASM. i
3 225-47913 [ERRAAE A PRESSER FOOT (LOWER) 1
4 225-46816 [BRHA PRESSER FOOT POWER i
5 225-47806 [ AL ] PRESSER PIN 1
6 B1525-582-000 [ SPRING 1
7 $S-6090810-SP IRHH% SCREW 9/64-40 L=7.5 i
8 100-21202 sEiga0 FINGER COVER 1
9 263-07850 BRI HAND LIFTER CAM COMPL. i
10 263-08007 BT IR LIFTING LEVER i
1 B1516-552-000 BERETER LIFTING LEVER LINK d
12 229-08909 SREBIRET HINGE SCREW 2
13 229-08305 HBERIHIE LIFTING LEVER CONNECTION ROD 1
14 B3414-555-000 BEWRIES LIFTING LEVER LINK ARM 1
15 B3416-555-000 BENIRAE SWIVEL 1
16 B3416-552-000 BEWRIERIRET CONNECTING ROD HINGE SCREW 1
17 100-22010 [Eigd PRESSER BAR 1
18 229-07554 FHEIRIB PRESSER SPRING REG NUT ASM. 1
19 110-71602 FERRET PRESSER SPRING REGULATOR 1
20 110-71701 IRERIRE NUT 1
21 229-07406 AR PRESSER SPRING REGULATOR 1
22 229-07109 BRTE PRESSER BAR BUSHING, LOWER 1
23 229-07802 BiR= HAND LIFTER 1
24 B1521-555-000 BRI IR T/ SCREW 1
25 B3431-581-000 BRI LIFTING LEVER GASKET 1
26 B1517-552-000 SREBIRET HINGE PIN 1
27 B1523-226-000 £z SNAP RING 1
28 100-22606 BEWIER CONNECTING ROD, VERTICAL 1
29 GAK-33041000 TR A IS SEIRET KNEE LIFTING LINK STEP-SCREW i
30 GAK-33042000 BEWREREE KNEE LIFTING LINK SPRING 1
31 RE-0500000-K0 £ E-RING 1
32 SD-0630301-SP SRSBIRET HINGE SCREW D=6.35 H=3 1
33 $S-7090910-TP [ERINRET SCREW 9/64-40 L=8.5 1
34 B1505-227-T00-A ARE PRESSER SPRING REGULATOR 1
35 RO-0371801-00 ORIE RUBBER RING 1
36 SD-0630275-SP INEBIRET HINGE SCREW D=6.35 H=2.7 1
37 NS-6620310-SP BEWIEIREERE NUT 3/16-32 1
38 RE-0600000-K0 = E-RING 6 1
39 SS-8151720-SP [ S EDFHENIRET SCREW 1
40 SS-8150510-TP RS EN T IRET SCREW 15/64-28 L=4.7 1
41 225-48671 g = PRESSER FOOT ASM. 1
42 225-48655 [ERRE PRESSER FOOT ASM. 1
43 225-48614 [ERRB PRESSER FOOT (LOWER) 1
44 225-46816 [BREAIA PRESSER FOOT (UPPER) 1
45 225-47806 [y AL PRESSER PIN 1
46 $5-6090810-SP IR SCREW 9/64-40 L=7.5 1
47 B1525-582-000 s SPRING 1
48 100-21202 E3ES FINGER COVER 1
49 $S-7111110-TP ERERE20RsT SCREW 11/64-40 L=10.5 1
50 225-48960 BB PRESSER ASM. 1
51 225-45206 [EIA PRESSER FOOT (UPPER) i
52 225-48903 [EA PRESSER FOOT (LOWER) i
53 100-21103 Sy AL PRESSER PIN 1
54 225-45404 TEEFE SAFETY COVER 1
55 B1525-582-000 [ SPRING 1
56 $S-6090810-SP R4 SCREW 9/64-40 L=7.5 1
57 229-07703 BpEit PRESSER GUIDE BAR i
58 263-02901 [Egberet] PRESSER BAR GUIDE BRACKET 1

— A27—



FEED MECHANISM & CONDENSE COMPONENTS

BIEtEH

— A28—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 225-18005 EIEHRTF LEVER i
2 225-18104 EISHE SHAFT 1
3 263-08205 BISHEF@®E BUSHING 1
4 263-08353 BISEBRITERIR CONDENSE STOPPER ARM ASM. 1
5 263-08403 S S FEED DRIVING ADJUSTER 1
6 263-08551 Fealres el KNOB ASM. 1
7 263-08502 resh KNOB 1
8 263-08601 SHENIRASER ADJUSTING SCREW BASE 1
9 263-08700 SHENIRIS ADJUSTING SCREW {
10 263-08809 VEIES STOPPER 1
1 263-08908 FENRE SHAFT 1
12 263-09005 ZER STOPPER DIAL PLATE 1
13 $S-8110410-TP HRsRIRET SCREW 11/64-40 L=3.5 2
14 WZ-1052010-KP irtize e WAVED WASHER d
15 SS-4110715-SP FRAISRIRET SCREW 11/64-40 L=7 1
16 263-02000 $tEpiZae FEED DIAL 1
17 225-19201 FENIRIE ADJUSTING SCREW 1
18 225-19300 BRRREER FEED REVERSAL LINK 1
19 B1114-280-000 R4S PIN 1
20 225-19805 S8 SCALE PLATE i
21 400-23289 EVE =] SPRING SUSPENSION 1
22 D2515-232-D00 HiE TORSION SPRING 1
23 262-26407 I TENSION SPRING HOOK 1
24 111-00500 FIRRIR PR32 REVERSE FEED LEVER STOPPER 1
25 B2508-704-000 SHE OIL SEAL 1
26 229-12000 PR{7ET FEED REGULATOR PIN 1
27 229-12109 s FEED REGULATOR PIN SPRING 1
28 $5-6121840-SP 18] SCREW 3/16-28 L=18 1
29 WS-0510002-KP BEERE SPRING WASHER 5.1x9.2x1.3 1
30 $S-7620750-SP 1R87 SCREW 3/16-32 L=6.5 1
31 $S-7121410-TP 1287 SCREW 3/16-28 L=14 1
32 CS-1031210-SH BRI FahEE THRUST COLLAR ASM. D=10.32 W=1 1
33 $S-7121410-TP B2 BRATENIRIRET SCREW 3/16-28 L=14 1
34 $5-4120615-SP HEIRAS EARIRET SCREW 3/16-28 L=6 2
35 $5-6121860-SP $ERIERRIRST SCREW 3/16-28 L=18 1
36 RO-0742401-00 ORE RUBBER RING 1
37 SD-0600321-SP FIRRSEIRSEIRET HINGE SCREW D=6 H=3.2 2
38 NS-6120310-SP BRRLEIRIRE NUT 3/16-28 1
39 263-03602 eSSzt FEED VARIABLE ARM B 1
40 $S-612610-TP FRRERIRET SCREW 3/16-28 L=15.5 1
41 $S-4120615-SP Y E BRIRET SCREW 3/16-28 L=6 2
42 D2468-555-B00 BBEE RUBBER PLUNGER 1

— A29—



FEED MECHANISM COMPONENTS
ERIEE




REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 263-09104 FRR AR B FEED REVERSAL LINK B 1
2 225-19607 RIDEEL TENSION SPRING RACK i
3 400-31418 BRI FEED BASE ASM. 1
4 SS-7121410-TP FERRET SCREW 3/16-28 L=14 i
5 225-19904 F*EE FELT 1
6 225-20001 BB LINK 1
7 263-09351 RIS SR BALANCE WEIGHT COMPL. 1
8 225-48119 R FEED DOG 1
9 400-35702 2RIV FEED BASE SHAFT i
10 100-26201 SRR 20RSRRER P SPACER 2
1 400-55832 SRHL S 20 FEED POCKER 1
12 263-03107 BFRILE LINK SHAFT 1
13 SD-0600321-SP REBIRET HINGE SCREW D=6 H=3.2 2
14 NS-6120310-SP 1R NUT 3/16-28 2
15 SS-6111140-SP RI)BELRET SCREW 11/64-40 L=11 1
16 SS-6580752-TP TR IRET SCREW 1/8-40 L=7 2
17 SS-4120915-SP FEREIRE] SCREW 3/16-28 L=9 2
18 SS-7121410-TP FLRHRIRIRET SCREW 3/16-28 L=14 1
19 S$S-8150510-TP SRpl O EIRET SCREW 15/64-28 L=4.7 1
20 RE-0300000-K0 BFRIVEEZ E-RING 3 1
21 CS-1111010-SH s THRUST COLLAR ASM. D=11.11 W=1 1
22 CS-1111019-SH BB THRUST COLLAR D=11.11, W=10 {
23 $S-6660710-TP BER: SCREW 1/4-40 L=7 1
24 $S-8660810-TP SERRURINOERIRET SCREW 1/4-40 L=8 2
25 $S-4080620-TP OEREIREIRET SCREW 1/8-44 L=6 2
26 SD-0900701-TP SEARIRET HINGE SCREW D=9 H=7 2
27 NS-6680410-SP SRR NUT 9/32-28 2
28 SS-6121610-TP SRR ENARIRET SCREW 3/16-28 L=15.5 1
29 SS-7110910-TP BRIRET SCREW 11/64-40 L=8.5 4
30 SS-5110710-SP AR AIIRIRET SCREW 1/64-40 L=7 1
31 SS-6111052-TP LRrE SRR SCREW 2
32 263-14906 Rl FEED ROCKER SHAFT 1
33 B1604-141-H00 RREETE BUSHING, FRONT 1
34 263-14500 RRlEBE FEED ROCKER SHAFT BUSHING, FRO 1
35 100-26706 SRRURIN O R ECCENTRIC CAM 1
36 263-00509 OERER ROD 1
37 100-26904 SRR O ERERER SIDE DISC PLATE 1
38 B1609-804-A00 RETERR NEEDLE BEARING 1
39 B1609-804-B00 RETERE NEEDLE BEARING 1
40 B1609-804-C00 RETEhE NEEDLE BEARING 1
41 B1609-804-D00 RETERA NEEDLE BEARING 1
42 B1609-804-E00 RETEhE NEEDLE BEARING 1
43 263-03206 RINOERER CONNECTING ROD 1
44 100-27100 SRR ERADAR FEED POCKER SHAFT CRANK 1
45 400-10319 PeS SIE-Cajprd ] FEED DRIVING POCKER 1
46 263-03404 BIRA PLATE A 1
47 100-27506 BARIRAIIR STOPPER PLATE 1
48 100-27407 BB PLATE B 1
49 263-03503 SR O e FEED VARIABLE SHAFT 1
50 400-43912 SRpl O E BUSHING, FRONT 1
51 263-03701 SR 4 TR IR FEED VARIABLE ARM C 1
52 400-50457 SRpRHEENIZIE R FEED DRIVING ROCKER BLOCK 2
53 400-32271 SRS IZASE IR FEED DRIVING ROCKER BLOCK PIN 1
54 B1646-555-000 HIZE TENSION SPRING 1
55 SS-7121410-TP SRpl T ERIRIRET SCREW 3/16-28 L=14 1
56 WP-0450846-SP B WASHER 2
57 100-29304 SERIRAIR REVERSE FEED LIMITER i
58 SS-6111140-SP ERIRAIARIRET SCREW 11/64-40 L=11 1
59 225-45107 R FEED DOG 1
60 SS-8150710-SP SRRl R EIRST SCREW 15/64-28 L=7 2
61 225-48804 R FEED DOG 1

— A31—



HOOK DRIVING SHAFT & HOOK COMPONENTS
THIREF

— A32—



REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 225-25059 TeteiB HOOK COMPL., RIGHT 1
2 225-25877 et it HOOK COMPL. V 1
3 225-26677 iz HOOK COMPL. V (PLASTIC HOOK) 1
4 225-26578 gy HOOK COMPL. V (HARD POINT) 1
5 225-25257 ey sl HOOK COMBINATION (HARD POINT) 1
6 225-25752 g e el HOOK ASM. (PLASTIC) 1
7 225-25968 Jingze =l ROTATING HOOK V ASM. 1
8 225-25919 resalE OUTER HOOK V 1
9 235-03501 TR INNER HOOK PRESSER V-S 1
10 100-33009 R4 HOOK GIB SCREW 2
11 225-26206 et REVERSE PLATE V 1
12 100-33108 R4 HOOK COUNTER BALANCE SCREW 1
13 225-26008 Sl INNER HOOK V 1
14 $5-8110422-TP [RRIRET SCREW 11/64-40 L=4 2
15 SS-8110520-TP TRRIRET SCREW 11/64-40 L=4.5 2
16 400-43050 el HOOK SHAFT 1
17 400-43051 ERLEE HOOK SHAFT BUSHING 1
18 263-04303 EREIEE HOOK SHAFT BUSHING B 1
19 100-31615 feBEMES BUSHING CAP 1
20 100-31714 WESBIR GASKET 1
21 235-03402 e INNER HOOK STOPPER 1
22 SS-8150710-SP TRt RRE N EIRET SCREW 15/64-28 L=7 1
23 $S-8660810-TP EERIRE] SCREW 1/4-40 L=8 4
24 $S-6660710-TP B RIRE] SCREW 1/4-40 L=7 2
25 $S-8150710-SP TEEEEIRET SCREW 15/64-28 L=7 3
26 $S-8150822-TP TR EhE EIRET SCREW 15/64-28 L=8 1
27 SB-1095301-00 s BEARING D=9.52x22.22 1
28 100-35111 SHEREEER PUMP DRIVING GEAR 1
29 SS-8660810-TP EEERIRET SCREW 1/4-40 L=8 2
30 $S-4080620-TP MEZIRET SCREW 1/8-44 L=6 2
31 $S-4110915-SP EAIDNIRET SCREW 11/64-40 L=9 1
32 229-16506 TR hEHENIRET OIL SEAL SCREW 1
33 110-15906 ST OIL WICK 1
34 B1307-155-0A0 R e GEAR ASM. LARGE 1
35 225-24169 BINERL BOBBIN CASE ASM. 1
36 137-29702 BEpEsE BOBBIN CASE SPRING 1
37 225-24151 B BOBBIN CASE COMPL. 1
38 263-03800 TEEEE BUSHING, FRONT 1
39 198-00903 P LC-601-1/ LATCH LEVER 1
40 198-01000 e LC-602-2/ LATCH 1
41 198-01307 IR 54 SMS-801-B/ SET SCREW PICK-UP 1
42 198-01109 [ LSP-4/ LATCH SPRING 1
43 198-01208 e LFP-1/ LATCH PIN 1
44 198-01406 e TSP-604-B/ TENSION SPRING 1
45 198-01505 IR SMS-608-B/ TENSION SCREW 1
46 198-01604 IR SMS-609-B/ SET SCREW TENSION SP 1
47 100-30609 TRl et HELICAL GEARA, A 1
48 100-30708 TRl et HELICAL GEARA, B 1
49 100-30807 TEiRlEats HELICAL GEARA, C 1
50 100-30906 TERRIEEER HELICAL GEARA, D 1
51 110-79506 IR FRONT SCREW 1
52 263-09609 TEARERENENE BUSHING d
53 263-09708 st e SHAFT 1
54 400-10305 & HOOK DRIVING SHAFT 1
55 B1308-155-0A0 iRk PINION ASM. 1
56 225-96704 B BOBBIN S 1
57 263-03909 TERCREHE BUSHING, INTERMEDIATE 1
58 100-31003 e L Ek HELICAL GEAR B 1
59 225-24805 izl REVERSE PLATE i
60 225-26206 e s REVERSE PLATE V 1
61 263-04006 TEREE BUSHING, REAR 1
62 100-30401 TEES 5 HOOK DRIVING SHAFT SPROCKET 1
63 R0O-0360802-00 1B 7B RUBBER RING 1
64 235-03303 S INNER PRESSER V-S4 1
65 235-37202 HED) HOOK SHAFT OIL SEAL 1

— A33—



LUBRICATION COMPONENTS

RS




REF. NO. PARTS NO. 325 DESCRIPTION Qty
1 263-15150 FEpomEaGT OIL SUPPLY PIPE ASM. i
2 263-15200 TEHE OIL SUPPLY PIPE i
3 400-35544 PaNi=rs DISTRIBUTOR 1
4 225-31552 BB FELT ASM. i
5 263-11902 FEE FELT PRESSER 1
6 225-31909 BTN GASKET 1
7 263-12009 TRBEHE OIL TUBE i
8 100-35301 SHHER BUSHING 1
9 S$S-8110510-SP 1R5T SCREW 11/64-40 L=5 1
10 263-15408 = UPRIGHT SHAFT 1
11 100-35111 ARG PUMP DRIVING GEAR 1
12 100-35004 TEAREER PUMP DRIVING GEAR A 1
13 B3524-552-000 HEEIR PLUNGER THRUST PLATE 1
14 B1214-038-000 HESE PLUNGER SPRING 1
15 B3534-155-000 I PLUNGER 1
16 100-37109 SHERENIRET OIL REGULATING SCREW 1
17 B3538-112-000 HEER OIL RETURN TUBE HOLDER 1
18 263-04600 piiF] OIL TANK 1
19 263-04501 SBEFEB OIL REGULATING SCREW 1
20 229-24906 HEREBE OIL REGULATOR SCREW SPRING 1
21 400-09373 BEEOR OIL FELT GUIDE 1
22 $S-8150710-SP SN EHIRE] SCREW 15/64-28 L=7 {
23 $S-4110715-SP B ARIRET SCREW 11/64-40 L=7 1
24 SQ-1110402-MZ IR EEIRs] CONNECTING SCREW 1
25 $S-6111140-SP SR EERIRET SCREW 11/64-40 L=11 2
26 SS-8660530-TP SHREEERIRE] SCREW 1/4-40 L=4.5 2
27 $8-8660530-TP T el MR ERmIRET SCREW 1/4-40 L=4.5 2
28 SS-4110715-SP HERIRIZET SCREW 11/64-40 L=7 1
29 SQ-1110402-MZ DERRSEIEIRET CONNECTING SCREW 1
30 CQ-2020000-00 SR OIL WICK 0.2
31 NS-6150310-SP 1R NUT 15/64-28 1
32 SS-4110515-SP FBEEIRET SCREW 11/64-40 L=5 1
33 BT-0500300-EA RHE OIL TUBE 0.33
34 SQ-1110402-MZ FRA B (e B IR T CONNECTING SCREW 2
35 SS-4111415-SP SHFEEEIRET SCREW 11/64-40 L=14 2
36 SQ-1150451-MZ e EEIRE] CONNECTING SCREW 1
37 BT-0500300-EA SheE OIL TUBE 0.3
38 SS-4110515-SP EOiRIRET SCREW 11/64-40 L=5 1
39 R0-0291801-00 ORIE RUBBER RING 1
40 CS-079073A-SH BB THRUST COLLAR ASM. 1
41 400-20337 SHRAEM OIL PUMP ASM. 1
42 400-20342 SHERIEEE OIL PUMP INSTALLING BASE 1
43 400-20343 SEIRRTER RUBBER JOINT 1
44 400-20344 BT ER RUBBER JOINT 1
45 400-20338 EERER LUBRICATING OIL PUMP 1
46 400-20345 SRR OIL PUMP IMPELLER 1
47 400-20346 HRER OIL PUMP COVER 1
48 SM-4031001-SC SHREEIRET SCREW M3x0.5 L=10 3
49 WT-0320002-KZ 3nE WASHER 3
50 NM-6030000-0E 1R NUT M3x0.5 3
51 400-20341 SHRE OIL PUMP IMPELLER COVER i
52 SE-4301031-SR 1RE] SCREW 5
53 EA-9500B01-00 TSRS CABLE BAND 1
54 CQ-2020000-00 SR OIL WICK 02
55 225-32550 AR R OIL REGULATING VALVE ASM. 1
56 255-32501 MR OIL REGULATING VALVE 1
57 400-31829 HEEERER OIL REGULATING VALVE PLATE i
58 BT-0500300-EA HE OIL TUBE 0.18
59 BT-0500300-EA ShE OIL TUBE 0.14
60 400-32448 T HIRET OIL ADJUSTING SCREW 1
61 NS-6110310-SP 1R NUT 11/64-40 1
62 WP-0450846-SP nE WASHER 2
63 SS-7111410-TP SRR SCREW 11/64-40 L=14 1
64 263-15309 e ARM SHAFT OIL PIPE 1
65 S$S-6110810-TP 1R8] SCREW i
66 235-19804 Uaplis OIL SHIELD i

— A35—



EXCLUSIVE PARTS

— A36—



REF. NO. PARTS NO. 2 DESCRIPTION Qty
1 235-21263 B AL SCALE PLATE ASM. 1
2 235-21255 BRI EENR SCALE MOUNTING BASE COMPL. 1
3 225-86226 =R SCALE PLATE 1
4 $5-6080320-SP ZE BRIRET SCREW 1/8-44 L=2.5 2
5 225-80864 [t PRESSER FOOT ASM 1
6 100-55051 [ERRIAT PRESSER FOOT ASM. 1
7 225-80302 sEigee SAFETY COVER 1
8 225-84965 BRALE PRESSER FOOT ASM. 1
9 225-45206 e PRESSER FOOT (UPPER) 1
10 225-84908 B PRESSER FOOT (LOWER) 1
1 100-21103 [ES AL PRESSER PIN 1
12 225-45404 EigR SAFETY COVER 1
13 B1525-582-000 B SPRING 1
14 $S-6090810-SP 1R8] SCREW 9/64-40 L=7.5 1
15 235-21404 SHIIHEMRE ADJUSTING PICK-UP 1
16 SM-8040502-TP SHITSHERIRAHNRSET SCREW M4x0.7 L=5 %
17 225-68356 BTSN SIDE COVER ASM. 1
18 225-73257 BRI CHANGING LEVER ASM. 1
19 225-73208 SR NEEDLE POSITION CHANGE LEVER 1
20 $S-7090410-SP Y S IR RIRET SCREW 9/64-40 L=3.5 2
21 WP-0371016-SD ZERRRE WASHER 3.7x8x1 2
22 100-15907 ZEER FEis LEVER STOPPER 2
23 225-12602 L E R TFIR KNOB 1
24 235-21057 stEpERA CHANGE BASE ASM. 1
25 263-19004 SHUIFAENERE NEEDLE POSITION CHANGE BASE 1
26 SD-0800402-TP EHUFAENEAEIRET HINGE SCREW D=8 H=4 1
27 WZ-0850302-K0 RELENE WAVED WASHER 8.5x12.5x0.3 3
28 NS-6150310-SP 1R NUT 15/64-28 1
29 235-21107 SHERHBE TR CHANGE BASE FITTING PLATE 1
30 263-01507 ees ARM 1
31 263-07306 FESHEIED SHAFT 1
32 $S-6090620-SP RSB IENIRET SCREW 9/64-40 L=6 3
33 WP-1020616-SD 2E WASHER 2
34 WZ-1052010-KP RAEE WAVED WASHER 1
35 RC-0100001-KP HOEBE SNAP RING M10 1
36 100-16517 BEHY SHAFT 1
37 100-16210 PR SHAFT 1
38 100-16319 B SHAFT 1
39 100-16418 B SHAFT 1
40 NS-6150310-SP 1R NUT 15/64-28 1
41 100-17168 PRATTSSAME STOPPER ASM. 1
42 RE-0200000-K0 £z E-RING 1
43 100-18000 ) NUT 1
44 100-18109 )] i NUT STOPPER 1
45 100-15360 B LEVER ASM. 1
46 RE-0400000-K0 £z E-RING 4 1
47 B2608-761-000 B HAND STOP CRANK SHAFT BALL 1
48 100-17408 s SPRING 1
49 100-17606 HED) OIL SHIELD 1
50 SS-6090520-SP IFENIREGIRET SCREW 9/64-40 L=5.0 1
51 225-73505 DR PACKING 1
52 B1430-761-000 e ROLLER 1
53 235-21305 EHUFAENIRET ADJUSTING PICK-UP SCREW 1

— A37 —



BELT COVER COMPONENTS
Rrimassit

REF. NO. PARTS NO. P2 DESCRIPTION Qty
q 263-19400 I BELT COVERA 1
2 263-19558 AER S AL BELT COVER B (COMPL.) 1
3 263-19509 FaeSER(B) BELT COVER B 1
4 263-19608 B ((9)) BELT COVER C 1
5 263-19806 BRI VIBROISOLATING RUBBER 1
6 WP-0450801-SD 2E WASHER 4.5x10x0.8 2
7 $S-4110915-SP STAHIRET SCREW 11/64-40 L=9 2
8 WP-0450826-SC 8E WASHER 4.5x10x0.8 2
9 SK-3412001-SE RIRET WOOD SCREW D=4.1 L=20 2
10 SS-4151215-SP BISRETIRE] SCREW 15/64-28 L=12 2
11 100-39105 BISRAE BELT COVER SUPPORT STUD 2
12 225-35603 nE WASHER 2
13 225-35454 <igHa SYNCHRONIZER SUPPORT ASM. 1

— A38—



OIL RESERVOIR & KNEE LIFTER COMPONENTS

BB RIS

REF. NO. PARTS NO. P2 DESCRIPTION Qty
1 235-02651 SEHB OIL RESERVOIR ASM. 1
2 225-34010 Shag OIL RESERVOIR 1
3 100-38107 SR TR OIL RESERVOIR GASKET 1
4 110-47107 215 RUBBER CUSHION 4
5 110-24015 BRI BRI CONNECTING ROT, VERTICAL 1
6 110-24510 BRI R EEE BRACKET 1
7 110-24205 BB B RIER KNEE PRESS ROD 1
8 110-24106 B SPRING 1
9 B115-850-000 BBE RUBBER PLUG 1
10 R0O-0982401-00 ORI RUBBER RING 1
11 SM-0081001-SD SHARRUBIRET SCREW 1
12 NM-6060001-SE 1R NUT M6 2
13 SM-8063012-TR 1R SCREW M6 L=30 2
14 SM-9061853-SR RO EBImIRET SCREW M6 L=17.5 1
15 SM-9062053-SR BRI EERIRE] SCREW M6 L=20 2
16 RE-1000000-K0 £z E-RING 10 1
17 225-34101 BADBARIR OIL RESERVOIR BASE q
18 B3421-555-000 [ A NELE KNEE PRESS LIFTER ROD 1
19 B8228-125-000 s OIL RESERVOIR MAGNET i
20 229-34251 IRHARRLE KNEE PRESS PLATE ASM. 1
21 229-34202 1RUHHR KNEE PRESS PLATE 1
22 229-34509 BRI KNEE PRESS PLATE COVER 1
23 229-34608 1RHHe KNEE LIFTER PLATE ROD 1
24 229-34400 IRE PAZ B KNEE PAD PLATE RUBBER 1
25 229-34301 S KNEE PAD PLATE SUPPORT 1
26 SM-9061203-SE BRHHF IR RIRET SCREW M6 L=12 1

— A39—



THREAD STAND COMPONENTS
e S

!

!

!

!

i

|

[

1 .

!

i

j T

| )

i /

!

| .

i i

i .

H - :

{ 5 ® - IR gt :

i SRR - - i | - v

i SES : @ =

] - /// 19

! ~ o T &9

i d Cﬂ/ - ;
ra e . ; ;

! ; 16--¢  &3-——20

| et : i

i 16 17— géﬁ}——- 18 :

P 17 & ;

REF. NO. PARTS NO. P2 DESCRIPTION Qty
1 229-30358 4204 THREAD STAND ASM. 1
2 229-31109 IS BRETER0 SPOOL RETAINER 2
3 229-31000 R8T SPOOL PIN 2
4 229-30903 S B SPOOL REST CUSHION 2
5 229-30804 =ae SPOOL REST 2
6 SM-6061610-SC 1RE7 SCREW M6 L=16 2
7 229-30705 S0 oE THREAD GUIDE ARM JOINT 2
8 229-31406 12012108 SPOOL REST ROD RUBBER CAP 1
9 229-30507 208 SPOOL REST ARM 1
10 229-30408 R SPOOL REST ROD, UPPER 1
11 229-31307 FTiRERE SPOOL REST ROD JOINT 1
12 SM-4051405-SE 1R8] SCREW M5 L=14 2
13 NM-6050001-SE 1R NUT M5 2
14 229-30309 REETIR SPOOL REST ROD, LOWER 1
15 229-30556 1RGeES THREAD STANDING ARM ASM. 2
16 WS-0510002-KN #3 SPRING WASHER 2
17 NM-6050001-SE IR NUT M5 2
18 NM-1612616-SE 1R NUT M16x1.5 1
19 WP-1612616-SE 9@ WASHER 16x30x2.6 2
20 WS-1643202-KR #a SPRING WASHER 1

— A40—



2-SPOOL THREAD UNWINDER & ACCESSORIES
ERRARTECI+

— 12

11

=134 %'f.f 31
&7 26
& 33

236 "

7 |
19 16 28 25 9
ST
14 Lo
—15 27
1
REF. NO. PARTS NO. Enp vt DESCRIPTION Qty
1 368480 BB THREAD UNWINDER ROD RUBBER CUSHION 2
2 411127-451 #0042 THREAD UNWINDER ROD 1
3 411129-451 REMEEEAE CONNECTION CPL. 1
4 411130-451 SEEER THREAD UNWINDER ROD CONNECTION 1
5 411133 BB= THREAD UNWINDER ROD CAP 1
6 411134 fRE2 THREAD UNWINDER HOLDER 2
7 411135-451 RS SPOOL CARRIER ARM CPL. 1
8 411136-451 1Sz pa R THREAD UNWINDER SPOOL CARRIER ARM 2
9 411138-451 g THREAD UNWINDER SPOOL RUBBER PAD 2
10 411139 RIRAR SPOOL CARRIER PLATE CUSHION 2
11 411141-451 BiRERS THREAD GUIDE CPL. 1
12 411142-451 BiRae THREAD GUIDE WITH TWO 411143 2
13 411143 T THREAD UNWINDER THREAD GUIDE EYELET 2
14 414486 125 THREAD UNWINDER ROD LOCK NUT 2
15 414487 #a5) THREAD UNWINDER ROD LOCK NUT WASHER 2
16 414488-451 2004049 THREAD UNWINDER ROD 1
17 414489-451 ERIR2A THREAD WINDER (2-SPOOLS) CPL. 1
18 504029 BERH SPOOL CARRIER ARM SET SCREW 2
19 541166-004 1R SPOOL LOCK NUT 2
20 541183 1R ROD CONNECTION SCREW NUT 2
21 543803-004 #T THREAD UNWINDER SPOOL LOCK NUT WASHER 2
22 543805-004 #3 SPOOL LOCK NUT SPRING WASHER 2
23 544218-056 IR THREAD UNWINDER ROD CONNECTION SCREW 2
24 546893 fREeR THREAD UNWINDER SPOOL 2
25 N1906-01 Bt SCHMETZ NEEDLE DPX5 (135X5) #10 1
26 144465 1/8" 7B F WRENCH (1/8 INCH HEXAGON) 1
27 233028-452 BT BOBBIN 3
28 410154 S8 (750cc) OIL CAN (750CC) 1
29 410186 i) MACHINE REST PIN 1
30 411116 KIRHFR S SCREW DRIVER (LARGE) 1
31 503673 e SOCKET WRENCH 1
32 541514 MR SCREW DRIVER (SMALL) 1
33 543066 2mmNERE WRENCH (2mm HEXAGON) 1
34 543803-003 EHRIRAHEED) MACHINE GROUNDING WIRE SCREW WASHER 1
35 544212-003 FEHDIRIRA MACHINE GROUNDING WIRE SCREW 1
36 545082-452 IR ATTACHMENT SCREW d

— Ad41—



PARTS LIST BY NUMERICAL

PART NO. PAGE PART NO. PAGE

A3216-001-00A
B1114-280-000
B115-850-000

7
29
39

B1203-227-000-A 9
B1208-552-000-A 9

B1213-372-000
B1214-038-000
B1307-155-0A0
B1308-155-0A0
B1430-761-000

17
35
33
33
37

B1505-227-T00-A 27

B1516-552-000
B1517-552-000
B1521-555-000
B1523-226-000
B1525-582-000
B1525-582-000
B1525-582-000
B1525-582-000
B1525-582-000
B1525-582-000
B1525-582-000
B1525-582-000
B1604-141-H00
B1608-555-0A0
B1608-555-000
B1609-804-A00
B1609-804-B00
B1609-804-C00
B1609-804-D00
B1609-804-E00
B1646-555-000
B1810-552-000
B1905-541-A00
B1905-541-B00
B1905-541-C00
B1905-541-D00
B2502-280-B0A
B2502-280-B0A
B2502-280-B0A
B2502-280-B0OB
B2502-280-B0B
B2502-280-B0B
B2502-280-BOC
B2502-280-B0C
B2502-280-B0C
B2502-280-BOD
B2502-280-B0OD
B2502-280-B0OD
B2502-280-BOE
B2502-280-BOE
B2502-280-B0OE
B2508-704-000
B2608-761-000
B2608-761-000
B3116-125-000
B3120-125-000
B3121-352-000
B3129-012-A00
B3214-047-000
B3414-555-000
B3416-552-000
B3416-555-000
B3421-555-000
B3431-581-000
B3524-552-000
B3534-155-000
B3538-112-000
B8228-125-000
BT-0500300-EA

27
27
27
27
15
15
23
23
27
27
27
37
31
13
13
31
31
31
31
31
31
9

9

9

9

9

15
19
23
15
19
23
15
19
23
15
19
23
15
19
23
29
25
37

BT-0500300-EA
BT-0500300-EA
BT-0500300-EA
CM-3002000-02
CM-3002000-02
CM-3002001-01
CM-3002001-A1
CM-3013000-01
CM-6001001-01
CQ-2020000-00
CQ-2020000-00
CQ-2020000-00
CS-0790720-TH
CS-079073A-SH
CS-1031210-SH
CS-1031210-SH
CS-103121B-SH
CS-1111010-SH
CS-1111019-SH
D2112-555-B00
D2468-555-B00
D2468-555-B00
D2515-232-D00
D3162-555-B00
EA-9500B01-00
EA-9502B02-00
GAK-33041000
GAK-33042000
GPR-01015000
HA-0019000-00
HK-0346400-0B
HW-5000700-00
M4007-110-0AA
M4007-110-0AB
M6093-350-AAF
M6093-350-AAL
M6093-350-AAL
M6093-350-AAS
M6093-350-AAS
M6094-350-AAF
M6094-350-AAF
M6094-350-AAL
M6094-350-AAL
MAB-109000A0
MAB-109000A0
MAB-109000B0
MAB-109000B0
MAM-097000A0
MC-1923007-50
MC-1923F08-00
MC-2005F07-00
MDP-500B1000
N1906-01
NM-1612616-SE
NM-6030000-0E
NM-6050001-SE
NM-6050001-SE
NM-6060001-SE
NS-6110310-SP
NS-6110310-SP
NS-6120310-SP
NS-6120310-SP
NS-6150310-SP
NS-6150310-SP
NS-6150310-SP
NS-6150310-SP
NS-6150310-SP
NS-6150310-SP
NS-6150310-SP
NS-6620310-SP

NS-6680320-SP
NS-6680410-SP
NS-6700320-SP
PS-0400252-KP
R0-0291801-00
RC-0100001-KP
RC-0100001-KP
RC-0100001-KP
RC-0100001-KP
RE-0200000-K0
RE-0200000-K0
RE-0200000-K0
RE-0300000-KO0
RE-0400000-K0
RE-0400000-K0
RE-0400000-KO0
RE-0400000-KO0
RE-0400000-K0
RE-0500000-K0
RE-0600000-K0
RE-1000000-K0
RE-1200000-K0
R0O-0291801-00
RO-0360802-00
RO-0371801-00
R0O-0442401-00
R0O-0481901-00
RO-0691801-00
R0O-0742401-00
R0O-0982401-00
R0O-1952401-00
R0O-4372002-00
SB-1095301-00
SB-1200001-00
SD-0600321-SP
SD-0600321-SP
SD-0630275-SP
SD-0630301-SP
SD-0640751-SP
SD-0791503-SP
SD-0800402-TP
SD-0800402-TP
SD-0900701-TP
SE-4301031-SR
SK-3412001-SE
SM-0081001-SD
SM-4031001-SC
SM-4031501-SC
SM-4040655-SP
SM-4051405-SE
SM-5040655-SN
SM-6061610-SC
SM-8030412-TP
SM-8040412-TP
SM-8040802-TP
SM-8040502-TP
SM-8050502-TP
SM-8063012-TR
SM-9061203-SE
SM-9061853-SR
SM-9062053-SR
SQ-1110402-MZ
SQ-1110402-MZ
SQ-1110402-MZ
SQ-1150451-MZ
SQ-1150451-MZ
S$S-1090930-SP
S§S-1110840-SP
S§S-1110840-SP
S§8-2090710-SP

PART NO. PAGE

13
31
5

9

35
1"
19
25
37
19
25
37
31
7

17
19
25
37
27
27
39
17
9

33
27
9

9

1
29
39
3

9

33
9

29
31
27
27
3

17
25
37
31
35
38
39
35
17
17
40
7

40
7

7

17
37
7

39
39
39
39
35
35
35
5

35
9

w ww

PART NO. PAGE

S$S-2090810-SP
§S-2090810-SP
§S-2110920-TP
S$S8-2110920-TP
S§S-4080620-TP
S§S-4080620-TP
SS-4110515-SP
SS-4110515-SP
S§S-4110515-SP
SS-4110715-SP
S$S-4110715-SP
S§S-4110715-SP
SS-4110915-SP
SS-4110915-SP
S§S-4110915-SP
S§S-4110915-SP
SS-4110915-SP
SS-4110915-SP
S§S-4110915-SP
SS-4110915-SP
S$S-4111015-SP
S§S-4111415-SP
SS-4120615-SF
S$S-4120615-SP
S§S-4120615-SP
S§S-4120615-SP
SS-4120615-SP
S$S-4120915-SP
S§S-4120915-SP
SS-4120915-SP
SS-4121015-SP
S§S-4121015-SP
S$S-4121215-SP
S$S-4121415-SP
S§S-4150915-SP
S§S-4151215-SP
SS8-5110710-SP
§S-5110710-SP
§S-6060210-SP
S$S-6080320-SP
S$S-6080320-SP
§S-6080320-SP
S$S-6080320-SP
S$S-6080320-SP
§S-6080320-SP
S§S-6090520-SP
S$8-6090520-SP
§S-6090520-SP
S§S-6090540-SP
S$S8-6090620-SP
S$S-6090620-SP
§S-6090620-SP
S$S-6090620-SP
S$S-6090810-SP
§S-6090810-SP
S§S-6090810-SP
S$S-6090810-SP
§S-6090810-SP
S§S-6090810-SP
S$S-6090810-SP
S$S-6090810-SP
S§S-6110510-SP
S$S-6110810-TP
S$S-6111010-SP
S§S-6111052-TP
S$S-6111140-SP
S$S-6111140-SP
S§S-6111140-SP
§S-6111210-SP
S$S8-6121030-SN

PART NO. PAGE

S$S-6121610-TP
§S-6121610-TP
S$S-6121840-SP
S$S8-6121860-SP
S§S-612610-TP
S§S-6580752-TP
S$S8-6580752-TP
S$S-6580752-TP
§S-6580752-TP
8§S-6660710-TP
§$S-6660710-TP
S§S-7060310-SP
S§S-7080410-SP
SS-7080520-SP
S§S-7090410-SP
S§S-7090410-SP
SS-7090410-SP
SS-7090610-SP
S§S-7090910-TP
S§S-7090910-TP
SS-7090910-TP
S§S-7110840-SP
S§S-7110910-TP
S§S-7110910-TP
S§S-7110910-TP
S§S-7110910-TP
SS-7111110-TP
SS-7111110-TP
S§S-7111120-SP
SS-7111120-SP
SS-7111410-SP
S§S-7111410-SP
SS-7111410-SP
S§S-7111410-TP
S§S-7111410-TP
S§S-7121410-TP
SS8-7121410-TP
S§S-7121410-TP
S§S-7121410-TP
SS-7121410-TP
SS-7121410-TP
S§S-7151120-SP
S§S-7620750-SP
SS-7620750-SP
S§S-7681650-TP
SS-8080410-TP
SS-8080410-TP
S§S-8090670-SP
SS-8110410-TP
SS-8110422-TP
SS-8110422-TP
S§S-8110422-TP
SS-8110422-TP
SS-8110510-SP
S§S-8110520-TP
S§S-8110750-SP
S§S-8111010-TP
S§S-8120740-SP
S§S-8150510-TP
SS-8150510-TP
SS-8150710-SP
S§S-8150710-SP
S§S-8150710-SP
SS-8150710-SP
S§S-8150710-SP
SS-8150822-TP
S$S-8151150-SP
S§S-8151550-SP
S§S-8151550-SP
SS-8151720-SP

13
31
29
29
29
3

21
21
31
31
33
9

3

9

3

25
37
25
9

25
27
7

1
1
19
31
21
27
15
23
15
19
23
13
35
1"
29
29
31
31
31
9

25
29
9

21
21
3

29
15
19
23
33
35
33
3

21
9

27
31
1
31
33
33
35
33
9

9

9

27

— A42—



PARTS LIST BY NUMERICAL

S$S-8660410-SP 11 WZ-1052010-KP 37 100-16210 19 100-44014 19 225-02702 3
S§S-8660530-TP 35 001664 21 100-16210 25 100-44014 23 225-04104 3
SS-8660530-TP 35 144465 41 100-16210 37 100-44105 15 225-05200 9
SS-8660610-TP 7 368480 41 100-16319 19 100-44105 19 225-05259 9
S§S-8660610-TP 9 410154 41 100-16319 25 100-44105 23 225-05507 9
SS-8660610-TP 9 410186 41 100-16319 37 100-45060 13 225-05705 9
SS-8660610-TP 9 411116 41 100-16418 19 100-54112 19 225-06109 9
S$S-8660610-TP 9 411133 41 100-16418 25 100-55002 15 225-06208 9
S§S-8660610-TP 11 411134 41 100-16418 37 100-55002 23 225-07156 9
SS-8660610-TP 15 411139 41 100-16517 19 100-55051 37 225-07305 9
S$S-8660610-TP 19 411143 41 100-16517 25 100-55069 15 225-07404 9
S§S-8660610-TP 21 411174 21 100-16517 37 100-55069 23 225-07503 9
S§S-8660610-TP 23 411195 21 100-17168 19 100-56109 15 225-07701 9
SS-8660810-TP 11 411196 21 100-17168 25 100-56109 23 225-07818 9
SS-8660810-TP 15 411197 21 100-17168 37 100-61554 19 225-08006 9
SS-8660810-TP 19 411240 21 100-17408 25 100-62701 21 225-09202 9
SS-8660810-TP 23 414486 41 100-17408 37 100-62701 21 225-09756 1
S$S-8660810-TP 31 414487 41 100-17606 19 100-62800 21 225-10002 1
SS-8660810-TP 33 502744 21 100-17606 25 100-62800 21 225-10051 1
SS-8660810-TP 33 502802 21 100-17606 37 100-63204 21 225-10101 1
S$S-8660970-TP 11 502960 21 100-17705 25 100-63303 21 225-10101 13
S§S-8660970-TP 15 502961 21 100-18000 19 100-63303 21 225-10200 i
S§S-8660970-TP 19 502963 21 100-18000 25 100-63402 21 225-10200 13
S$S-8660970-TP 23 502964 21 100-18000 37 100-63402 21 225-12057 25
S§S-9090610-TP 11 502990 21 100-18109 19 100-63501 21 225-12107 25
TA-0800504-R0 3 503673 41 100-18109 25 100-63501 21 225-12156 25
TA-0950806-R0 5 504029 41 100-18109 37 100-63600 21 225-12313 25
TA-1050504-R0 3 507523 21 100-21004 15 100-63600 21 225-12362 25
TA-1050504-R0 3 508787 21 100-21004 23 101-00410 5 225-12602 37
TA-1100604-R0 3 508788 21 100-21103 15 105-02300 7 225-18005 29
TA-1250705-R0 3 508793 21 100-21103 23 106-04809 9 225-18104 29
TA-1250705-R0 3 508795 21 100-21103 27 110-00619 3 225-19201 29
TA-1871602-R0 19 508796 21 100-21103 37 110-15906 33 225-19300 29
WP-0220300-SC 21 508797 21 100-21202 13 110-24015 39 225-19607 3
WP-0330500-0E 3 541180 21 100-21202 27 110-24106 39 225-19805 29
WP-0371016-SD 25 541183 41 100-21202 27 110-24205 39 225-19904 31
WP-0371016-SD 25 541514 41 100-22010 27 110-24510 39 225-20001 31
WP-0371016-SD 37 543066 41 100-22606 27 110-30301 3 225-24151 33
WP-0371036-SD 25 544285 21 100-26201 31 110-32562 9 225-24169 33
WP-0450801-SD 9 544307 21 100-26706 31 110-43601 3 225-24805 33
WP-0450801-SD 38 544369 21 100-26904 31 110-44054 5 225-25059 33
WP-0450826-SC 7 544370 21 100-27100 31 110-47107 39 225-25257 33
WP-0450826-SC 38 544371 21 100-27407 31 110-71602 27 225-25752 33
WP-0450846-SP 31 546893 41 100-27506 31 110-71701 27 225-25877 33
WP-0450846-SP 35 548035 21 100-29304 31 110-71909 13 225-25919 33
WP-0480856-SP 13 100-00206 3 100-30401 33 110-72402 7 225-25968 33
WP-0480856-SP 19 100-01709 3 100-30609 33 110-72501 17 225-26008 33
WP-0501016-SD 5 100-05668 3 100-30708 33 110-79506 33 225-26206 33
WP-0510516-SD 11 100-06005 3 100-30807 33 110-93606 7 225-26206 33
WP-0651056-SD 3 100-06104 3 100-30906 33 111-00500 29 225-26578 33
WP-1020616-SD 19 100-07854 3 100-31003 33 111-01003 17 225-26677 33
WP-1020616-SD 25 100-08506 9 100-31615 33 111-02001 17 225-27006 19
WP-1020616-SD 25 100-08753 9 100-31714 33 111-02100 17 225-27006 23
WP-1020616-SD 37 100-11005 1 100-31805 5 111-02209 17 225-27007 21
WP-1021016-SD 25 100-12201 1" 100-31904 5 111-02308 17 225-27008 15
WP-1602616-SZ 17 100-12417 1" 100-32001 5 137-29702 33 225-28061 3
WP-1612616-SE 40 100-12516 1 100-33009 33 198-00903 33 225-28152 3
WS-0510002-KN 40 100-12607 1" 100-33108 33 198-01000 33 225-28350 3
WS-0510002-KP 5 100-12706 1" 100-35004 35 198-01109 33 225-28467 3
WS-0510002-KP 29 100-12805 1 100-35111 33 198-01208 33 225-28509 3
WS-1643202-KR 40 100-12904 1 100-35111 35 198-01307 33 225-28616 3
WT-0320002-KZ 35 100-13019 9 100-35301 35 198-01406 33 225-28764 3
WT-0530002-KS 3 100-13118 9 100-37109 35 198-01505 33 225-29002 3
WZ-0641510-KP 3 100-13407 9 100-37307 5 198-01604 33 225-29101 3
WZ-0850302-K0 25 100-15105 25 100-37406 5 225-01209 3 225-29200 3
Wz-0850302-K0 37 100-15360 19 100-38107 39 225-01506 3 225-29473 7
WZ-1052010-KP 19 100-15360 25 100-39105 38 225-01605 3 225-29481 7
WZ-1052010-KP 25 100-15360 37 100-43412 15 225-01704 3 225-31552 35
WZ-1052010-KP 25 100-15907 25 100-43412 23 225-02108 3 225-31909 35
WZ-1052010-KP 29 100-15907 37 100-44014 15 225-02504 3 225-32550 35

— A43—



PARTS LIST BY NUMERICAL

225-34010 39 225-80864 37 229-34301 39 263-05409 3 400-26730 7
225-34101 39 225-81508 15 229-34400 39 263-05516 9 400-26745 7
225-35454 38 225-81508 23 229-34509 39 263-05904 9 400-31418 31
225-35603 38 225-82407 13 229-34608 39 263-06001 9 400-31628 7
225-36403 3 225-82407 15 229-47006 3 263-06100 1" 400-31629 7
225-36502 13 225-82407 23 229-58300 3 263-06159 1" 400-31630 7
225-36502 15 225-84908 15 233028-452 41 263-06209 1 400-31631 7
225-36502 23 225-84908 23 235-00978 3 263-06506 25 400-31633 7
225-38706 7 225-84908 37 235-02651 39 263-06704 25 400-31829 35
225-38805 7 225-84965 15 235-03303 33 263-06803 25 400-32138 7
225-40009 13 225-84965 23 235-03402 33 263-06951 13 400-32271 31
225-40108 13 225-84965 37 235-03501 33 263-06951 15 400-32448 35
225-40207 13 225-85400 23 235-16206 3 263-06951 23 400-34904 7
225-40454 13 225-85401 15 235-19804 35 263-06951 25 400-34919 7
225-40710 13 225-85509 19 235-21057 37 263-07108 25 400-34920 7
225-40769 13 225-85707 15 235-21107 37 263-07157 25 400-35544 35
225-41007 13 225-85707 19 235-21255 37 263-07207 25 400-35702 31
225-41106 13 225-85707 23 235-21263 37 263-07306 19 400-40372 9
225-42500 13 225-85806 15 235-21305 37 263-07306 25 400-43050 33
225-42559 13 225-85806 23 235-21404 37 263-07306 37 400-43051 33
225-42708 3 225-85855 19 235-37202 33 263-07405 1 400-43720 7
225-44159 17 225-85855 23 255-32501 35 263-07504 1" 400-43912 31
225-45107 31 225-85856 15 262-26407 29 263-07603 1" 400-44872 9
225-45206 15 225-86200 19 262-60406 7 263-07702 1 400-50457 31
225-45206 23 225-86226 15 262-60505 7 263-07850 27 400-55832 31
225-45206 27 225-86226 23 262-60802 7 263-08007 27 411127-451 41
225-45206 37 225-86226 37 262-61206 7 263-08205 29 411129-451 41
225-45404 15 225-86275 15 262-61305 7 263-08353 29 411130-451 41
225-45404 15 225-86275 23 262-61602 7 263-08403 29 411135-451 41
225-45404 23 225-90061 19 262-61701 7 263-08502 29 411136-451 41
225-45404 23 225-91101 21 263-00103 5 263-08551 29 411138-451 41
225-45404 27 225-91101 21 263-00202 9 263-08601 29 411141-451 41
225-45404 37 225-91408 21 263-00301 9 263-08700 29 411142-451 41
225-46816 13 225-91564 21 263-00400 9 263-08809 29 414488-451 41
225-46816 27 225-91663 21 263-00509 31 263-08908 29 414489-451 41
225-46816 27 225-92505 19 263-00608 1" 263-09005 29 500014-850 21
225-47806 27 225-92604 19 263-00913 9 263-09104 31 500763-809 21
225-47806 27 225-92653 19 263-00962 9 263-09351 31 541166-004 41
225-47913 27 225-92802 19 263-01002 1" 263-09609 33 543803-003 41
225-47954 27 225-96704 33 263-01101 1" 263-09708 33 543803-004 41
225-47970 27 229-00401 3 263-01200 1 263-11902 35 543805-004 21
225-48010 5 229-01300 5 263-01309 1" 263-12009 35 543805-004 41
225-48010 13 229-01805 5 263-01408 9 263-12504 3 543874-005 21
225-48119 13 229-04155 9 263-01507 19 263-14500 31 544212-003 41
225-48119 31 229-07109 27 263-01507 25 263-14708 5 544218-056 41
225-48614 27 229-07406 27 263-01507 37 263-14757 5 545082-452 41
225-48655 27 229-07554 27 263-02000 29 263-14906 31 545136-452 21
225-48671 13 229-07703 27 263-02208 9 263-15150 35 545249-452 21
225-48671 27 229-07802 27 263-02307 1" 263-15200 35

225-48705 5 229-08305 27 263-02703 25 263-15309 35

225-48804 31 229-08909 27 263-02901 27 263-15408 35

225-48903 27 229-12000 29 263-03107 31 263-19004 37

225-48960 27 229-12109 29 263-03206 31 263-19400 38

225-51550 9 229-13008 9 263-03404 31 263-19509 38

225-51568 9 229-16506 33 263-03503 31 263-19558 38

225-52400 5 229-24906 35 263-03602 29 263-19608 38

225-59058 17 229-30309 40 263-03701 31 263-19806 38

225-59850 17 229-30358 40 263-03800 33 400-09373 35

225-59900 17 229-30408 40 263-03909 33 400-10305 33

225-68356 37 229-30507 40 263-04006 33 400-10319 31

225-73208 37 229-30556 40 263-04303 33 400-20337 35

225-73257 37 229-30705 40 263-04402 9 400-20338 35

225-73505 37 229-30804 40 263-04501 35 400-20341 35

225-80302 13 229-30903 40 263-04600 35 400-20342 35

225-80302 15 229-31000 40 263-04758 3 400-20343 35

225-80302 23 229-31109 40 263-04907 5 400-20344 35

225-80302 37 229-31307 40 263-05003 5 400-20345 35

225-80369 13 229-31406 40 263-05052 5 400-20346 35

225-80864 15 229-34202 39 263-05102 3 400-21933 7

225-80864 23 229-34251 39 263-05300 3 400-23289 29

— A44—



MEMO




MEMO




MEMO




<) LZ1388

=M1 8™/ R S] KAULIN MFG. CO. UTD.

The specification and / or appearences of the equipment described in this book are 03G23. FEB. 2015
subiect to change because of modification without previous notice. ) )



